407-613p - Great Plains Manufacturing

Comments

Transcription

407-613p - Great Plains Manufacturing
Table of Contents
Part Number Index
Parts Manual
NP3000-1230 & NP3000A-12C30
Nutri-Pro 30ft. NH3 3 Coulter
Read the Operator's manual entirely. When you see this symbol, the subsequent
instructions and warnings are serious - follow without exception. Your life and the
lives of others depend on it!
31959
Cover illustration may show optional equipment not supplied with standard unit.
© Copyright 2016 Printed 06/08/16
407-613P
Table of Contents
Part Number Index
Table of Contents
Section 1: Introduction.................................................4
Eyewash Station for Anhydrous Only................................82
Using This Manual...............................................................4
Manual Replacement Information.......................................4
Manual Revisions................................................................4
Touch-up Paint....................................................................4
Hardware Legend................................................................5
Replacement Hardware......................................................5
Serial Numbers...................................................................5
Part Number Service Coding..............................................5
Liquid Fertilizer............................................................84
Fertilizer Drive Mounting...................................................84
Liquid Fertilizer Ground Drive Assembly...........................86
Fertilizer Plumbing to Tanks..............................................88
Tank Fertilizer Plumbing....................................................90
Fertilizer Wet Boom...........................................................92
Variable Rate Kit...............................................................94
Hydraulic Pump.................................................................96
Hydraulic Pump Assembly................................................98
Banjo Strainer Assembly (831-078C)..............................100
John-Blue Pump (831-059C)..........................................102
Ball Valve Assembly (829-048C).....................................104
Frame..............................................................................6
2 Point Hitch........................................................................6
Wing to Frame.....................................................................8
Tank Mounting...................................................................10
Lift Assist to Frame (S/N C1016A-)...................................12
Lift Assist to Frame (S/N C1017A+)..................................14
Rear Hitch (407-303S)......................................................16
Shiftable Hitch Assembly (417-317S)................................18
Weight Bracket (160-296S)...............................................20
Lights and Grease Bank (S/N C1009A-)...........................22
Lights and Grease Bank (S/N C1017A - C1035A)............24
Lights and Grease Bank (S/N C1010A - C1016A) (S/N
C1036A+)...................................................................26
Decals.........................................................................106
Decal Placement.............................................................106
Part Number Index.....................................................108
Transport......................................................................28
Gauge Wheel and Stand...................................................28
Lift Assist Assembly (S/N C1016A-)..................................30
Lift Assist Assembly (S/N C1017A+).................................32
Coulters........................................................................34
Double Terra-Tine..............................................................34
Coulter Assembly..............................................................36
Hydraulics....................................................................38
Lift Assist Hydraulics.........................................................38
Fold Hydraulics..................................................................40
2-Point Lift Assist with Fold and Down Pressure
Hydraulics...................................................................42
Down Pressure Assembly.................................................44
Hydraulic Cylinder (810-487C)..........................................46
Hydraulic Cylinder (810-723C)..........................................48
Hydraulic Hose Grips........................................................50
Hydraulic Bypass Valve (810-432C)..................................52
Pressure Reducing Valve (810-301C)...............................54
Anhydrous....................................................................56
Single & Dual Cooler Mounting.........................................56
Single Cooler Assembly....................................................58
Single Cooler Assembly with Sectional Control................62
Dual Cooler Assembly.......................................................66
Dual Cooler Assembly with Sectional Control...................70
Anhydrous Coulter............................................................74
Anhydrous Breakaway Coupler.........................................78
Anhydrous Outlet Assembly..............................................80
© Copyright 2016 All rights reserved Printed 06/08/16
Great Plains Manufacturing, Inc. provides this publication “as is” without warranty of any kind, either expressed or implied. While every precaution has been taken in the
preparation of this manual, Great Plains Manufacturing, Inc. assumes no responsibility for errors or omissions. Neither is any liability assumed for damages resulting from
the use of the information contained herein. Great Plains Manufacturing, Inc. reserves the right to revise and improve its products as it sees fit. This publication describes
the state of this product at the time of its publication, and may not reflect the product in the future.
Great Plains Manufacturing, Incorporated Trademarks
The following are trademarks of Great Plains Mfg., Inc.: Application Systems, Ausherman, Land Pride, Great Plains
All other brands and product names are trademarks or registered trademarks of their respective holders.
Printed in the United States of America.
407-613P
-2-
06/08/16
Table of Contents
Part Number Index
Alphabetized Table of Contents
Selected Models
2
2 Point Hitch...................................................................6
2-Point Lift Assist with Fold and Down Pressure
Hydraulics..............................................................42
Lights and Grease Bank (S/N C1010A - C1016A) (S/N
C1036A+)...............................................................26
Lights and Grease Bank (S/N C1017A - C1035A).......24
Liquid Fertilizer Ground Drive Assembly......................86
P
Pressure Reducing Valve (810-301C)..........................54
A
Anhydrous Breakaway Coupler....................................78
Anhydrous Coulter........................................................74
Anhydrous Outlet Assembly.........................................80
B
Ball Valve Assembly (829-048C)................................104
Banjo Strainer Assembly (831-078C).........................100
R
Rear Hitch (407-303S).................................................16
S
Shiftable Hitch Assembly (417-317S)...........................18
Single & Dual Cooler Mounting....................................56
Single Cooler Assembly...............................................58
Single Cooler Assembly with Sectional Control...........62
C
Coulter Assembly.........................................................36
D
Decal Placement........................................................106
Double Terra-Tine.........................................................34
Down Pressure Assembly............................................44
Dual Cooler Assembly..................................................66
Dual Cooler Assembly with Sectional Control..............70
E
T
Tank Fertilizer Plumbing...............................................90
Tank Mounting..............................................................10
V
Variable Rate Kit...........................................................94
W
Weight Bracket (160-296S)..........................................20
Wing to Frame................................................................8
Eyewash Station for Anhydrous Only...........................82
F
Fertilizer Drive Mounting..............................................84
Fertilizer Plumbing to Tanks.........................................88
Fertilizer Wet Boom......................................................92
Fold Hydraulics.............................................................40
G
Gauge Wheel and Stand..............................................28
H
Hydraulic
Hydraulic
Hydraulic
Hydraulic
Hydraulic
Hydraulic
Bypass Valve (810-432C).............................52
Cylinder (810-487C).....................................46
Cylinder (810-723C).....................................48
Hose Grips...................................................50
Pump............................................................96
Pump Assembly...........................................98
J
John-Blue Pump (831-059C).....................................102
L
Lift Assist Assembly (S/N C1016A-).............................30
Lift Assist Assembly (S/N C1017A+)............................32
Lift Assist Hydraulics....................................................38
Lift Assist to Frame (S/N C1016A-)..............................12
Lift Assist to Frame (S/N C1017A+).............................14
Lights and Grease Bank (S/N C1009A-)......................22
06/08/16
-3-
407-613P
Table of Contents
407-613P
Part Number Index
-4-
06/08/16
Table of Contents
06/08/16
Part Number Index
-5-
407-613P
Table of Contents
Part Number Index
2 Point Hitch
(Applies to NP 3000-1230 only)
31844
407-613P
-6-
06/08/16
Table of Contents
Part Number Index
Frame
2 Point Hitch
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
dwg31844
407-577H
805-168C
805-058C
806-128C
407-583H
407-576H
804-023C
803-027C
407-581H
06/08/16
Part Description
Comments
Revision
Image No.
CENTER FRAME WELDMENT
PIN HITCH 1 7/16 X 8 3/8 PLT
PIN COTTER 3/16 X 2
U-BOLT 3/4-10 X 6 1/32 X 5 5/8
HITCH PLATE WELDMENT
TANK SUPPORT WELDMENT
WASHER LOCK SPRING 3/4 PLT
NUT HEX 3/4-10 PLT
2PT NO TANK FRAME
-7-
407-613P
Table of Contents
Part Number Index
Wing to Frame
(Applies to NP 3000-1230 only)
31845
407-613P
-8-
06/08/16
Table of Contents
Part Number Index
Frame
Wing to Frame
(Applies to NP 3000-1230 only)
Ref. Part No.
Part Description
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
dwg31845
407-577H
890-011C
196-288H
407-578H
407-331H
800-001C
805-249C
803-021C
804-022C
802-055C
890-005C
810-487C
Image No.
CENTER FRAME WELDMENT
BUSHING SPINDLE 1 1/2X1 1/4X1
40P ROCKSHAFT PIN WELDMENT
WING FRAME WELDMENT
BOLT ON WING FRAME
GREASE ZERK STRAIGHT 1/4-28
PIN ROLL 3/8 X 2 PLT
NUT HEX 5/8-11 PLT
WASHER LOCK SPRING 5/8 PLT
HHCS 5/8-11X2 GR5
BUSHING CYL 1 1/4 X 1 X 1
CYL 4X24X1.5 ROD(TIE)34.63C.L.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
407-328H
805-412C
804-028C
805-105C
804-039C
407-766D
407-767D
805-088C
806-060C
803-020C
804-015C
CYL LOCK 26.25 LONG
PIN CLEVIS 1 X 4.13 USBL
WASHER FLAT 1 USS PLT
PIN COTTER 1/4 X 2 1/2 PLT
WASHER FLAT 1 1/4 SAE PLT
LOCK CHANNEL HOLDER
BENT PIN 1/2 X 11
PIN, HAIR COTTER 3/16 WIRE DIA
U-BOLT 1/2-13 X 6 1/32 X 7 1/4
NUT HEX 1/2-13 PLT
WASHER LOCK SPRING 1/2 PLT
06/08/16
Comments
Revision
Refer to Hydraulic Cylinder (810-487C)
for breakdown
-9-
407-613P
Table of Contents
Part Number Index
Tank Mounting
(Applies to NP 3000-1230 only)
31943
407-613P
- 10 -
06/08/16
Table of Contents
Part Number Index
Frame
Tank Mounting
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
dwg31943
407-594S
599-011H
343080
817-546C
818-323C
802-424C
830-024C
803-147C
06/08/16
Part Description
Comments
Revision
Image No.
TANK ASSEMBLY
HITCH LIQUID FERT TANK STRAP
SNYDER VENTED CAP
TANK - 300 GAL POLY LEG
DECAL AG CHEMICALS DANGER
HHCS 1/2-13X4 FTHD
PL 1 1/2MNPT POLYPROP
NUT HEX NYLOCK 1/2-13
- 11 -
407-613P
Table of Contents
Lift Assist to Frame (S/N C1016A-)
Part Number Index
(Applies to NP 3000-1230 only)
32091
407-613P
- 12 -
06/08/16
Table of Contents
Lift Assist to Frame (S/N C1016A-)
Part Number Index
Frame
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
dwg32091
407-582H
890-005C
407-804A
803-021C
804-022C
806-039C
802-110C
804-027C
803-031C
417-410H
802-312C
407-461D
804-023C
803-027C
806-016C
407-692D
806-116C
407-471S
800-064C
802-017C
804-013C
803-014C
502-068D
407-613D
06/08/16
Part Description
Comments
Revision
Image No.
WING REST
BUSHING CYL 1 1/4 X 1 X 1
NP3000 FRAME SERVICE KIT
NUT HEX 5/8-11 PLT
WASHER LOCK SPRING 5/8 PLT
U-BOLT 5/8-11 X 6 1/32 X 7 3/4
HHCS 1-8X9 GR5
WASHER LOCK SPRING 1 PLT
NUT HEX 1-8 PLT
NP3000 ADJ LA FRAME GEN2
HHCS 3/4-10X3 1/4 GR8
CLAMP BRACKET REAR LA
WASHER LOCK SPRING 3/4 PLT
NUT HEX 3/4-10 PLT
U-BOLT 5/8-11 X 6 1/32 X 5 3/4
REAR BRACE
U-BOLT 5/8-11 X 6 1/32 X 6 1/2
REAR BRACE ASSY
HOSE CLIP 13/16 ID
HHCS 3/8-16X1 GR5
WASHER LOCK SPRING 3/8 PLT
NUT HEX 3/8-16 PLT
HYD HOSE CLAMP BRACKET
MOUNT PLATE
- 13 -
407-613P
Table of Contents
Lift Assist to Frame (S/N C1017A+)
Part Number Index
(Applies to NP 3000-1230 only)
32818
407-613P
- 14 -
06/08/16
Table of Contents
Lift Assist to Frame (S/N C1017A+)
Part Number Index
Frame
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
dwg32818
407-582H
890-005C
407-577H
802-096C
804-027C
803-031C
806-039C
804-022C
803-021C
802-544C
804-030C
803-034C
407-750H
802-017C
804-013C
800-064C
502-068D
407-764H
890-193C
804-102C
800-001C
805-100C
802-069C
803-367C
407-888D
802-226C
407-991D
804-015C
803-020C
06/08/16
Part Description
Comments
Revision
Image No.
WING REST
BUSHING CYL 1 1/4 X 1 X 1
CENTER FRAME WELDMENT
HHCS 1-8X2 1/2 GR5
WASHER LOCK SPRING 1 PLT
NUT HEX 1-8 PLT
U-BOLT 5/8-11 X 6 1/32 X 7 3/4
WASHER LOCK SPRING 5/8 PLT
NUT HEX 5/8-11 PLT
HHCS 1 1/4-7X9 GR5 SPTHD
WASHER LOCK 1 1/4 SPRING PLT
NUT HEX 1 1/4-7 PLT
NP4000 LIFT ASSIST CLAMP WLDMT
HHCS 3/8-16X1 GR5
WASHER LOCK SPRING 3/8 PLT
HOSE CLIP 13/16 ID
HYD HOSE CLAMP BRACKET
NP3000 ADJ LIFT ASSIST FRAME
STEEL BUSHING 3 1/4X3IDX3LONG
PIVOT THRUST WASHER
GREASE ZERK STRAIGHT 1/4-28
PIN HITCH 1 X 7 1/2 USABLE LG
HHCS 3/4-10X5 GR5
NUT HEX TOP LOCK 3/4-10 PLT
NP4000 LIFT ASSIST PIVOT PIN
HHCS 1/2-13X2 3/4 GR5
BRACKET STOP
WASHER LOCK SPRING 1/2 PLT
NUT HEX 1/2-13 PLT
- 15 -
407-613P
Table of Contents
Rear Hitch (407-303S)
Part Number Index
(Applies to NP 3000-1230 only)
31887
407-613P
- 16 -
06/08/16
Table of Contents
Rear Hitch (407-303S)
Part Number Index
Frame
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
dwg31887
806-016C
407-273H
407-721H
804-022C
803-021C
407-304H
802-096C
802-128C
804-016C
804-015C
803-020C
891-198C
804-029C
804-027C
803-031C
802-169C
802-074C
407-619H
803-038C
407-620H
407-618S
SK13001
SK17006
800REKIT
SK16003
06/08/16
Part Description
Image No.
U-BOLT 5/8-11 X 6 1/32 X 5 3/4
HITCH EXTENSION
DROP HITCH WLDMNT
WASHER LOCK SPRING 5/8 PLT
NUT HEX 5/8-11 PLT
MOUNT HITCH SHUCK
HHCS 1-8X2 1/2 GR5
HHCS 1/2-13X2 GR5
WASHER FLAT 1/2 SAE PLT
WASHER LOCK SPRING 1/2 PLT
NUT HEX 1/2-13 PLT
SCHUCK 850 CUSHION HITCH
WASHER FLAT 1 SAE
WASHER LOCK SPRING 1 PLT
NUT HEX 1-8 PLT
HHCS 1-8X3 1/2 GR5
HHCS 1-8X6 1/2 GR5
DRAWBAR PIVOT MOUNT
NUT HEX 1-8 NYLON INSERT PLT
DRAWBAR PIVOT
DRAWBAR PIVOT ASSEMBLY
SCHUCK - VERTICAL BACK PIN
SCHUCK - 1 SET OF 2 SPRINGS
SCHUCK - REPAIR KIT
SCHUCK - TONGUE
Comments
Revision
Shown
Includes items 21-24
Includes items 16-19
- 17 -
407-613P
Table of Contents
Shiftable Hitch Assembly (417-317S)
Part Number Index
(Applies to NP 3000-1230 only)
36408
407-613P
- 18 -
06/08/16
Table of Contents Part Number Index
Shiftable Hitch Assembly (417-317S)
Frame
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
dwg36408
417-318H
802-074C
802-169C
803-027C
803-031C
804-023C
804-027C
806-128C
891-452C
407-620H
417-390H
803-038C
805-502C
805-240C
417-420S
06/08/16
Part Description
Image No.
DROP A-FRAME HITCH WELDMENT
HHCS 1-8X6 1/2 GR5
HHCS 1-8X3 1/2 GR5
NUT HEX 3/4-10 PLT
NUT HEX 1-8 PLT
WASHER LOCK SPRING 3/4 PLT
WASHER LOCK SPRING 1 PLT
U-BOLT 3/4-10 X 6 1/32 X 5 5/8
RECEIVER STYLE CUSHION HITCH
DRAWBAR PIVOT
DRAWBAR PIVOT WELDMENT SHORT
NUT HEX 1-8 NYLON INSERT PLT
PIN BENT 5/8X2 3/4 USBL
PIN LINCH 3/16 X 1 9/16 LONG
DRAWBAR PIVOT ASSEMBLY-SHORT
Comments
Revision
Includes items 2 & 10-12
- 19 -
407-613P
Table of Contents
Weight Bracket (160-296S)
Part Number Index
(Applies to NP 3000-1230 only)
32338
407-613P
- 20 -
06/08/16
Table of Contents
Weight Bracket (160-296S)
Part Number Index
Frame
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
dwg32338
802-712C
160-629D
160-628D
160-630D
802-091C
803-316C
804-016C
803-019C
802-226C
407-991D
804-015C
803-020C
06/08/16
Part Description
Comments
Revision
Image No.
HHCS 1-8X14 1/2 GR5 SPTHD
NTA WEIGHT BKT. BAR-SHORT
NTA WEIGHT BRKT. BAR-LONG
NTA WEIGHT BRKT MOUNT
HHCS 1/2-13X1 1/2 GR5
NUT HEX SIDE LOCK 1-8 PLT
WASHER FLAT 1/2 SAE PLT
NUT LOCK 1/2-13 PLT
HHCS 1/2-13X2 3/4 GR5
BRACKET STOP
WASHER LOCK SPRING 1/2 PLT
NUT HEX 1/2-13 PLT
- 21 -
407-613P
Table of Contents Part Number Index
Lights and Grease Bank (S/N C1009A-)
(Applies to NP 3000-1230 only)
31846
407-613P
- 22 -
06/08/16
Table of Contents Part Number Index
Lights and Grease Bank (S/N C1009A-)
Frame
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
dwg31846
14705581
14705582
802-005C
818-055C
407-688D
804-006C
803-006C
803-020C
804-015C
806-056C
803-065C
804-050C
890-924C
833-492C
801-073C
802-004C
803-014C
804-013C
407-725D
806-022C
891-184C
891-183C
806-116C
407-626D
801-081C
804-022C
803-021C
407-721D
802-014C
800-449C
151-274D
800-130C
149-553D
407-726D
833-551C
800-052C
502-068D
06/08/16
Part Description
Image No.
CEQUENT AG HARNESS, 5' EXT
CEQUENT AG HARNESS 10' WISHBON
HHCS 1/4-20X1 GR5
DECAL SLOW MOVING-GALV. BACKED
SMV MOUNT
WASHER LOCK SPRING 1/4 PLT
NUT HEX 1/4-20 PLT
NUT HEX 1/2-13 PLT
WASHER LOCK SPRING 1/2 PLT
U-BOLT 1/2-13 X 4 1/32 X 5 1/4
NUT HEX 6-32 SS
WASHER LOCK #6 SS
LIGHT HARNESS, ENHANCE MODULE
7-PIN CONNECTOR HOLDER
SCREW CS 6-32X3/4
HHCS 1/4-20X3/4 GR5
NUT HEX 3/8-16 PLT
WASHER LOCK SPRING 3/8 PLT
HOSE AND HARNESS RETAINER
U-BOLT 3/8-16 X 6 1/32 X 5 PLT
DUAL AG LIGHT W/WP ENHANCED LH
DUAL AG LIGHT W/WP ENHANCED RH
U-BOLT 5/8-11 X 6 1/32 X 6 1/2
NP LIGHT BRACKET
SCREW HEX SELF TAP 1/4-20X3/4
WASHER LOCK SPRING 5/8 PLT
NUT HEX 5/8-11 PLT
GREASE BANK MOUNT
HHCS 3/8-16X3/4 GR5
AD PUSH 1/4 TUBE 1/8 FNPT
GREASE BANK - 15 HOLE
GREASE ZERK STRAIGHT 1/8-27NPT
GREASE BANK
GREASE BANK - 20 HOLE
HARNESS EXT 4' 6-PIN WP
HOSE CLIP 5/8 I.D.
HYD HOSE CLAMP BRACKET
Comments
Revision
Shown LH
RH
- 23 -
407-613P
Table of Contents Part Number Index
Lights and Grease Bank (S/N C1017A - C1035A)
(Applies to NP 3000-1230 only)
32817
407-613P
- 24 -
06/08/16
Table of Contents Part Number Index
Lights and Grease Bank (S/N C1017A - C1035A)
Frame
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
dwg32817
14705581
14705582
802-005C
818-055C
407-688D
804-006C
803-006C
803-020C
804-015C
806-056C
803-065C
804-050C
890-924C
833-492C
801-073C
802-004C
803-014C
804-013C
407-725D
806-022C
891-184C
891-183C
806-147C
406-011D
802-039C
803-255C
407-884D
407-721D
802-014C
800-449C
151-274D
800-130C
149-553D
407-726D
833-551C
800-052C
502-068D
803-147C
06/08/16
Part Description
Image No.
CEQUENT AG HARNESS, 5' EXT
CEQUENT AG HARNESS 10' WISHBON
HHCS 1/4-20X1 GR5
DECAL SLOW MOVING-GALV. BACKED
SMV MOUNT
WASHER LOCK SPRING 1/4 PLT
NUT HEX 1/4-20 PLT
NUT HEX 1/2-13 PLT
WASHER LOCK SPRING 1/2 PLT
U-BOLT 1/2-13 X 4 1/32 X 5 1/4
NUT HEX 6-32 SS
WASHER LOCK #6 SS
LIGHT HARNESS, ENHANCE MODULE
7-PIN CONNECTOR HOLDER
SCREW CS 6-32X3/4
HHCS 1/4-20X3/4 GR5
NUT HEX 3/8-16 PLT
WASHER LOCK SPRING 3/8 PLT
HOSE AND HARNESS RETAINER
U-BOLT 3/8-16 X 6 1/32 X 5 PLT
DUAL AG LIGHT W/WP ENHANCED LH
DUAL AG LIGHT W/WP ENHANCED RH
U-BOLT 1/4-20 X 2 9/32 X 3 GR2
LIGHT BRACKET MOUNT PLATE
HHCS 1/2-13X3 GR5
NUT HEX NYLOCK 1/4-20
NP4000 LIGHT BAR TUBE
GREASE BANK MOUNT
HHCS 3/8-16X3/4 GR5
AD PUSH 1/4 TUBE 1/8 FNPT
GREASE BANK - 15 HOLE
GREASE ZERK STRAIGHT 1/8-27NPT
GREASE BANK
GREASE BANK - 20 HOLE
HARNESS EXT 4' 6-PIN WP
HOSE CLIP 5/8 I.D.
HYD HOSE CLAMP BRACKET
NUT HEX NYLOCK 1/2-13
Comments
Revision
LH
RH
- 25 -
407-613P
Table of Contents Part Number Index
Lights and Grease Bank (S/N C1010A - C1016A) (S/N C1036A+)
(Applies to NP 3000-1230 only)
32180
407-613P
- 26 -
06/08/16
Table of Contents Part Number Index
Lights and Grease Bank (S/N C1010A - C1016A) (S/N C1036A+)
Frame
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
dwg32180
14705581
14705582
802-005C
818-055C
407-688D
804-006C
803-006C
803-020C
804-015C
806-056C
803-065C
804-050C
890-924C
833-492C
801-073C
802-004C
803-014C
804-013C
407-725D
806-022C
891-184C
891-183C
806-022C
406-011D
801-081C
802-167C
407-774D
407-721D
802-014C
800-449C
151-274D
800-130C
149-553D
407-726D
833-551C
800-052C
502-068D
06/08/16
Part Description
Image No.
CEQUENT AG HARNESS, 5' EXT
CEQUENT AG HARNESS 10' WISHBON
HHCS 1/4-20X1 GR5
DECAL SLOW MOVING-GALV. BACKED
SMV MOUNT
WASHER LOCK SPRING 1/4 PLT
NUT HEX 1/4-20 PLT
NUT HEX 1/2-13 PLT
WASHER LOCK SPRING 1/2 PLT
U-BOLT 1/2-13 X 4 1/32 X 5 1/4
NUT HEX 6-32 SS
WASHER LOCK #6 SS
LIGHT HARNESS, ENHANCE MODULE
7-PIN CONNECTOR HOLDER
SCREW CS 6-32X3/4
HHCS 1/4-20X3/4 GR5
NUT HEX 3/8-16 PLT
WASHER LOCK SPRING 3/8 PLT
HOSE AND HARNESS RETAINER
U-BOLT 3/8-16 X 6 1/32 X 5 PLT
DUAL AG LIGHT W/WP ENHANCED LH
DUAL AG LIGHT W/WP ENHANCED RH
U-BOLT 3/8-16 X 6 1/32 X 5 PLT
LIGHT BRACKET MOUNT PLATE
SCREW HEX SELF TAP 1/4-20X3/4
HHCS 1/4-20X1 1/2 GR5
LIGHT BRACKET
GREASE BANK MOUNT
HHCS 3/8-16X3/4 GR5
AD PUSH 1/4 TUBE 1/8 FNPT
GREASE BANK - 15 HOLE
GREASE ZERK STRAIGHT 1/8-27NPT
GREASE BANK
GREASE BANK - 20 HOLE
HARNESS EXT 4' 6-PIN WP
HOSE CLIP 5/8 I.D.
HYD HOSE CLAMP BRACKET
Comments
Revision
Shown LH
RH
- 27 -
407-613P
Table of Contents
Gauge Wheel and Stand
Part Number Index
(Applies to NP 3000-1230 only)
31921
407-613P
- 28 -
06/08/16
Table of Contents
Gauge Wheel and Stand
Part Number Index
Transport
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
dwg31921
407-580H
805-195C
806-016C
803-021C
804-022C
407-717D
802-673C
890-888C
802-086C
803-026C
407-585H
802-055C
804-041C
803-200C
805-355C
407-584H
818-398C
802-064C
804-023C
596-147H
822-141C
815-066C
596-230D
803-210C
802-845C
814-210C
814-219C
814-254C
596-146S
596-065K
06/08/16
Part Description
Image No.
LEG PARK STD
PIN HITCH 3/4 X 5 1/4 USEABLE
U-BOLT 5/8-11 X 6 1/32 X 5 3/4
NUT HEX 5/8-11 PLT
WASHER LOCK SPRING 5/8 PLT
EXTENDED GW MOUNT PLATE
HHCS 7/16-14X1 1/4 GR5 PLT
SCREW JACK 2000# TP-WIND SPCL
HHCS 3/4-10X2 3/4 GR5
NUT LOCK 3/4-10 PLT
NP DEPTH GW MOUNT
HHCS 5/8-11X2 GR5
WASHER FLAT 7/16 SAE PLT
NUT HEX LOCK 7/16-14 PLT
PIN BENT 1 X 4 3/4 W/HAIRPIN
DEPTH GAUGE WHEEL ARM
DECAL CAUTION TIRES NOT A STEP
HHCS 3/4-10X2 GR5
WASHER LOCK SPRING 3/4 PLT
RIPPER HUB SPINDLE WELDMENT
BRG CONE 1.50ID 13600LA90028
HUB ASSY 6 BOLT 4 5/8 PILOT
SPINDLE SLEEVE
NUT HEX JAM 1 1/2-12 PLT
BOLT WHL 9/16-18X1 1/8 GR5
VALVE STEM METAL TR-575 TUBLES
WHEEL 10X6 6/6 4.62 PH.18INSET
TIRE 20.5 X 8.0-10 LRE
RIPPER GUAGE WHEEL HUB ASY
TIRE 20.5 X 8 10 PLY 6 BOLT
Comments
Revision
Includes items 20-25
Includes items 26-28
- 29 -
407-613P
Table of Contents
Lift Assist Assembly (S/N C1016A-)
Part Number Index
(Applies to NP 3000-1230 only)
31045
407-613P
- 30 -
06/08/16
Table of Contents
Lift Assist Assembly (S/N C1016A-)
Part Number Index
Transport
(Applies to NP 3000-1230 only)
Ref. Part No.
Part Description
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
dwg31045
803-032C
407-277H
803-034C
804-030C
407-292H
802-728C
196-142H
804-029C
804-027C
803-031C
890-005C
196-654D
402-172H
800-001C
2A0134
805-124C
810-723C
Image No.
NUT HEX JAM 1 1/4-7 PLT
HOSE LOOP W/ TAB
NUT HEX 1 1/4-7 PLT
WASHER LOCK 1 1/4 SPRING PLT
LA MOUNT
HHCS 1-8X18 GR5
EYEBOLT WELDMENT
WASHER FLAT 1 SAE
WASHER LOCK SPRING 1 PLT
NUT HEX 1-8 PLT
BUSHING CYL 1 1/4 X 1 X 1
40P CASTER INNER PIVOT TUBE
16R PARALLEL ARM WLDMNT 2
GREASE ZERK STRAIGHT 1/4-28
MW COTTER PIN
PIN CLEVIS 1 X 3 11/16 GR5 PLT
CYL 3 X 10 X 1 1/4
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.
53.
805-001C
407-281H
802-034C
804-015C
161-231D
407-462D
407-293H
802-067C
803-048C
838-380C
266-012D
807-143C
266-020D
804-102C
802-469C
804-023C
803-027C
160-318H
802-065C
838-092C
802-104C
814-210C
814-209C
814-207C
196-274K
161-133H
822-141C
815-066C
596-177D
803-210C
161-134K
810-442C
804-028C
417-104D
805-027C
816-813C
PIN 3/8 X 3 USABLE LW/PIN
CYLINDER LOCK CHANNEL 1 1/2 X
HHCS 1/2-13X1 1/4 GR5
WASHER LOCK SPRING 1/2 PLT
NTA CASTER RETAINER CAP
CASTER VERT SHAFT
CASTER LOWER SWIVEL
HHCS 3/4-10X4 GR5 FTHD
NUT HEX JAM 3/4-10 PLT
DECAL CAUTION TRANSP. LOCK
PLATE RND 3/16" THK 1 7/8" DIA
SPRING COMP 1.88OD x .362W
UHMW RND 2.0 DIA X 2.0 LONG
PIVOT THRUST WASHER
HHCS 3/4-10X8 GR5 PLT
WASHER LOCK SPRING 3/4 PLT
NUT HEX 3/4-10 PLT
REAR CASTER FRAME WELDMENT
HHCS 3/4-10X2 1/4 GR5
DECAL CAUTION TIRE 60PSI/85FT
BOLT WHEEL 1/2-20X1 90-DEG
VALVE STEM METAL TR-575 TUBLES
RIM 16.5X8.25, 6 BLT 4.63 PILT
TIRE SKID ST 265/70B16.5 NHS
RH TIRE/RIM 265/70B16.5 SKID 6
12.50 SPINDLE FOR 2.12 POS OFF
BRG CONE 1.50ID 13600LA90028
HUB ASSY 6 BOLT 4 5/8 PILOT
SPINDLE SLEEVE
NUT HEX JAM 1 1/2-12 PLT
2.12+OFF HUB/12.50 SPIN NON DR
MW STOP BUSH 1 1/4 SBS125
WASHER FLAT 1 USS PLT
PIN CLEVIS 1 X 9.25 USEABLE
PIN ROOL 5/16 X 1 1/2 PLT
HOSE WRAP 3-4.5 X 12LG VELCR
06/08/16
Comments
Revision
Refer to Hydraulic Cylinder (810-723C)
for breakdown. Used with 2 pt. Lift
Assist Models only
Includes items 39-41
Includes items 43-47
Used on 2-pt. with Lift Assist
- 31 -
407-613P
Table of Contents
Lift Assist Assembly (S/N C1017A+)
Part Number Index
(Applies to NP 3000-1230 only)
32816
407-613P
- 32 -
06/08/16
Table of Contents Part Number Index
Lift Assist Assembly (S/N C1017A+)
Transport
(Applies to NP 3000-1230 only)
Ref. Part No.
Part Description
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
dwg32816
803-032C
407-277H
803-034C
804-030C
407-744H
802-728C
196-142H
804-029C
804-027C
803-031C
890-005C
196-654D
402-172H
800-001C
2A0134
805-124C
810-723C
Image No.
NUT HEX JAM 1 1/4-7 PLT
HOSE LOOP W/ TAB
NUT HEX 1 1/4-7 PLT
WASHER LOCK 1 1/4 SPRING PLT
NP4000 LIFT ASSIST PIVOT WLDMT
HHCS 1-8X18 GR5
EYEBOLT WELDMENT
WASHER FLAT 1 SAE
WASHER LOCK SPRING 1 PLT
NUT HEX 1-8 PLT
BUSHING CYL 1 1/4 X 1 X 1
40P CASTER INNER PIVOT TUBE
16R PARALLEL ARM WLDMNT 2
GREASE ZERK STRAIGHT 1/4-28
MW COTTER PIN
PIN CLEVIS 1 X 3 11/16 GR5 PLT
CYL 3 X 10 X 1 1/4
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.
53.
805-001C
407-281H
802-034C
804-015C
161-231D
407-462D
407-293H
802-067C
803-048C
838-380C
266-012D
807-143C
266-020D
804-102C
802-469C
804-023C
803-027C
417-432H
802-065C
838-092C
802-104C
814-210C
814-209C
814-207C
196-274K
161-133H
822-141C
815-066C
596-177D
803-210C
161-134K
810-442C
804-028C
417-104D
805-027C
816-813C
PIN 3/8 X 3 USABLE LW/PIN
CYLINDER LOCK CHANNEL 1 1/2 X
HHCS 1/2-13X1 1/4 GR5
WASHER LOCK SPRING 1/2 PLT
NTA CASTER RETAINER CAP
CASTER VERT SHAFT
CASTER LOWER SWIVEL
HHCS 3/4-10X4 GR5 FTHD
NUT HEX JAM 3/4-10 PLT
DECAL CAUTION TRANSP. LOCK
PLATE RND 3/16" THK 1 7/8" DIA
SPRING COMP 1.88OD x .362W
UHMW RND 2.0 DIA X 2.0 LONG
PIVOT THRUST WASHER
HHCS 3/4-10X8 GR5 PLT
WASHER LOCK SPRING 3/4 PLT
NUT HEX 3/4-10 PLT
NP3000 CASTER FRAME GEN 2
HHCS 3/4-10X2 1/4 GR5
DECAL CAUTION TIRE 60PSI/85FT
BOLT WHEEL 1/2-20X1 90-DEG
VALVE STEM METAL TR-575 TUBLES
RIM 16.5X8.25, 6 BLT 4.63 PILT
TIRE SKID ST 265/70B16.5 NHS
RH TIRE/RIM 265/70B16.5 SKID 6
12.50 SPINDLE FOR 2.12 POS OFF
BRG CONE 1.50ID 13600LA90028
HUB ASSY 6 BOLT 4 5/8 PILOT
SPINDLE SLEEVE
NUT HEX JAM 1 1/2-12 PLT
2.12+OFF HUB/12.50 SPIN NON DR
MW STOP BUSH 1 1/4 SBS125
WASHER FLAT 1 USS PLT
PIN CLEVIS 1 X 9.25 USEABLE
PIN ROOL 5/16 X 1 1/2 PLT
HOSE WRAP 3-4.5 X 12LG VELCR
06/08/16
Comments
Revision
Refer to Hydraulic Cylinder (810-723C)
for breakdown. Used on 2PT with Lift
Assist
Includes items 39-41
Includes items 43-47
Used on 2-pt. with Lift Assist
- 33 -
407-613P
Table of Contents
Part Number Index
Double Terra-Tine
(Applies to NP 3000-1230 only)
31924
407-613P
- 34 -
06/08/16
Table of Contents
Double Terra-Tine
Part Number Index
Coulters
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
dwg31924
806-016C
149-584D
804-022C
803-021C
204-198H
805-043C
207-248H
817-084C
207-011D
803-068C
207-002D
802-155C
801-167C
207-250H
207-001D
207-013D
207-247H
804-099C
800-164C
404-027D
802-078C
890-466C
188-007V
207-009S
802-149C
207-005D
807-137C
207-004D
803-230C
802-184C
207-012K
207-013K
06/08/16
Part Description
Image No.
U-BOLT 5/8-11 X 6 1/32 X 5 3/4
COULTER CLAMP 6H X 4W
WASHER LOCK SPRING 5/8 PLT
NUT HEX 5/8-11 PLT
DOUBLE SHANK WELDMENT
PIN SPIROL 3/8X2 1/2 PLAIN
ARM SHAFT WELDMENT LH
PARALLEL ARM PIVOT BUSHING
SPRING TERRA-TINE LEFT ASSY
NUT HEX FLANGE 3/8-16 PLT
TERRA-TINE SPRING ADJUSTER LH
RHSNB 3/8-16X1 1/4 GR5
SET SCREW SQ HD 3/4-10 X 1 1/4
NP DBL TERRA TINE MOUNT
TERRA-TINE SPRING ADJUSTER RH
SPRING TERRA-TINE RIGHT ASSY
ARM SHAFT WELDMENT RH
WASHER 1 1/4 X 3/4 X 18 GA PLT
SNAP RING 3/4 EXTERNAL HEAVY
DD BRG FLANGE DUST COVER
HHCS 1/4-20X5/8 GR5
HSG RIBB FLG 6BOLT PLT
BRG .760 BORE 205DD
FRONT FLANGE BRG ASSEMBLY
RHSNB 3/8-16X3/4 GR5
TERRA-TINE FLANGE FRONT
SPRING TERRA-TINE FINGER
TERRA-TINE FLANGE BACK
NUT HEX FLANGE 1/4-20 PLT
HHCS 3/4-10X1 1/2 GR5
TERRA-TINE WHEEL RH
TERRA-TINE WHEEL LH
Comments
Revision
Includes items 22 & 23
Includes items 10 & 21-29
Includes items 10 & 21-29
- 35 -
407-613P
Table of Contents
Part Number Index
Coulter Assembly
(Applies to NP 3000-1230 only)
31925
407-613P
- 36 -
06/08/16
Table of Contents
Coulter Assembly
Part Number Index
Coulters
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
26.
27.
28.
29.
30.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
dwg31925
803-020C
803-021C
804-022C
149-584D
806-016C
204-198H
204-026D
805-043C
801-083C
803-023C
804-015C
149-223H
249-002D
249-003D
800-211C
804-156C
800-164C
804-165C
800-177C
805-331C
802-718C
149-559D
149-558D
803-048C
890-389C
817-513C
204-664H
204-687H
830-406C
802-082C
804-113C
204-434H
204-688H
822-020C
800-001C
820-180C
200-039V
816-009C
822-021C
200-001D
204-379S
802-214C
804-055C
803-029C
805-017C
803-193C
820-074C
828-046C
06/08/16
Part Description
Image No.
NUT HEX 1/2-13 PLT
NUT HEX 5/8-11 PLT
WASHER LOCK SPRING 5/8 PLT
COULTER CLAMP 6H X 4W
U-BOLT 5/8-11 X 6 1/32 X 5 3/4
DOUBLE SHANK WELDMENT
SHANK 1 1/2D X 22 FERT COULT
PIN SPIROL 3/8X2 1/2 PLAIN
SCREW SET 5/8-11X1 1/2 GR8 CUP
NUT HEX JAM 5/8-11 PLT
WASHER LOCK SPRING 1/2 PLT
RPBY 149-032D
PVT CLTR CASTING MOUNT RH
PVT CLTR CASTING MOUNT LH
GREASE ADAPT 1/4-28M X 1/4 TB
WASHER MACH 1 1/4X3/4X14GA
SNAP RING 3/4 EXTERNAL HEAVY
WASHER MACH 1 7/8X1 1/4X 14GA
SNAP RING EXT 1 1/4 HEAVY
COULTER SPRING GUIDE TUBE
EYE BOLT 3/4-10X14 3/4 LG SP
SPRING 2.25 O.D. X .5 COIL
COULTER SPRING WASHER
NUT HEX JAM 3/4-10 PLT
BUSHING 1.50ODX1.25IDX2.94
BUSHING 1X3/4X1 1/8 FLG HD
VAN I 20" SWING ARM WLMT
20" CLTR SWING ARM LH
AD 1/4MNPT X 3/8 HB SS
HHCS 1/2-13X1 3/4 GR5
WASHER FLAT 1/2 USS HARD PLT
VANTAGE I 20" FERTILIZER ARM
VANTAGE I 20" LH FERT. ARM
BRG CUP LM-67010
GREASE ZERK STRAIGHT 1/4-28
5/8 WAVY-20" TURBO BLADE
COULTER HUB & CUP ASSY
OIL SEAL DOUBLE LIP
BRG CONE 1.25ID LM-67048
HUB GREASE CAP
COULTER HUB PACKAGE
RHSNB 1/2-13X1 1/4 GR5
WASHER SPINDLE - 7/8
NUT HEX SLOTTED 7/8-14 PLT
PIN COTTER 3/16 X 1 3/4 PLT
NUT HEX FLANGE 1/2-13 GR G PLT
COULTER BLADE 20 FLUTED
NOZZLE SOLIDSTRM H1/4U-SS0040
Comments
Revision
Shown
Shown
Shown
Includes items 31-32
Includes items 34-37
- 37 -
407-613P
Table of Contents
Lift Assist Hydraulics
Part Number Index
(Applies to NP 3000-1230 only)
31926
407-613P
- 38 -
06/08/16
Table of Contents
Lift Assist Hydraulics
Part Number Index
Hydraulics
(Applies to NP 3000-1230 only)
Ref. Part No.
Part Description
1.
2.
2.
dwg31926
811-394C
841-551C
811-834C
Image No.
CP 3/4FORB MALE QD POPPET TYPE
HH1/2 R2 162 3/4FJIC
HH1/2R2 122 3/4FJIC
3.
3.
811-785C
841-508C
HH1/2R2 168 3/4FJIC
HH1/2R2 130 3/4FJIC
4.
5.
6.
7.
8.
9.
10.
11.
811-078C
811-715C
811-148C
810-024C
811-079C
811-830C
811-063C
810-723C
TE 3/4MJIC
HH1/2R2 097 3/4FJIC
AD 3/4MJIC 3/8MNPT
ONE-WAY RESTRICTOR VALVE
TE 3/4FJIC 3/4MJIC 3/4MJIC
HH1/2R2 084 3/4FJIC
EL 3/4MJIC 3/4MORB
CYL 3 X 10 X 1 1/4
12.
13.
14.
802-007C
804-009C
502-068D
HHCS 5/16-18X3/4 GR5
WASHER LOCK SPRING 5/16 PLT
HYD HOSE CLAMP BRACKET
06/08/16
Comments
Revision
Used with Fertilizer Tank Option only
Used with No Fertilizer Tank Option
only
Used with Fertilizer Tank Option only
Used with No Fertilizer Tank Option
only
Refer to Hydrualic Cylinder (810-723C)
for Breakdown
- 39 -
407-613P
Table of Contents
Part Number Index
Fold Hydraulics
(Applies to NP 3000-1230 only)
31927
407-613P
- 40 -
06/08/16
Table of Contents
Part Number Index
Hydraulics
Fold Hydraulics
(Applies to NP 3000-1230 only)
Ref. Part No.
Part Description
1.
2.
3.
4.
5.
dwg31927
810-301C
811-340C
811-077C
196-430D
810-487C
Image No.
VALVE PRESS REDUCING W/CHECK
HH1/2R2 030 3/4FJIC
TE 3/4MORB 3/4MJIC 3/4MJIC
ORIFICE PLATE 1/16 3/4
CYL 4X24X1.5 ROD(TIE)34.63C.L.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
811-088C
841-454C
811-807C
811-063C
810-297C
811-324C
802-007C
804-009C
502-068D
811-073C
AD 3/4MORB 3/4MJIC
HH1/2R2 156 3/4FJIC
HH1/2R2 120 3/4FJIC
EL 3/4MJIC 3/4MORB
VALVE RELIEF W/TAMP PROOF CART
AD 3/4MORB 3/4FJIC
HHCS 5/16-18X3/4 GR5
WASHER LOCK SPRING 5/16 PLT
HYD HOSE CLAMP BRACKET
TE 3/4MJIC 3/4MJIC 3/4FJIC
06/08/16
Comments
Revision
Refer to Hydraulic Cylinder (810-487C)
for breakdown
- 41 -
407-613P
Table of Contents Part Number Index
2-Point Lift Assist with Fold and Down Pressure Hydraulics
(Applies to NP 3000-1230 only)
31944
407-613P
- 42 -
06/08/16
Table of Contents Part Number Index
2-Point Lift Assist with Fold and Down Pressure Hydraulics
Hydraulics
(Applies to NP 3000-1230 only)
Ref. Part No.
Part Description
1.
2.
3.
4.
5.
dwg31944
811-451C
811-331C
810-532C
811-063C
810-432C
Image No.
HH1/4R1 212 3/8MNPT 9/16FJIC
HH1/2R2 020 3/4FJIC
FILTER INLINE 3/4MORB 3/4MJIC
EL 3/4MJIC 3/4MORB
HYDRAULIC BYPASS VALVE
6.
7.
8.
9.
10.
811-073C
811-216C
810-669C
811-677C
810-301C
TE 3/4MJIC 3/4MJIC 3/4FJIC
EL 3/4MJIC 9/16MORB
PRESSURE GAUGE 3000PSI/200BAR
AD 9/16MORB 1/4FNPT
VALVE PRESS REDUCING W/CHECK
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
811-584C
811-324C
810-345C
811-080C
811-150C
811-830C
811-077C
196-430D
811-340C
810-487C
AD 9/16MORB 3/4MJIC
AD 3/4MORB 3/4FJIC
VALVE 90 DEGREE SHUT-OFF
TE 3/4MJIC 3/4MORB 3/4MJIC
EL 3/4FJIC 3/4MJIC
HH1/2R2 084 3/4FJIC
TE 3/4MORB 3/4MJIC 3/4MJIC
ORIFICE PLATE 1/16 3/4
HH1/2R2 030 3/4FJIC
CYL 4X24X1.5 ROD(TIE)34.63C.L.
21.
22.
23.
24.
25.
25.
26.
26.
27.
28.
29.
30.
31.
32.
33.
811-088C
810-297C
841-454C
811-807C
841-551C
811-834C
811-785C
841-508C
811-078C
811-715C
811-148C
810-024C
811-079C
811-830C
810-723C
AD 3/4MORB 3/4MJIC
VALVE RELIEF W/TAMP PROOF CART
HH1/2R2 156 3/4FJIC
HH1/2R2 120 3/4FJIC
HH1/2 R2 162 3/4FJIC
HH1/2R2 122 3/4FJIC
HH1/2R2 168 3/4FJIC
HH1/2R2 130 3/4FJIC
TE 3/4MJIC
HH1/2R2 097 3/4FJIC
AD 3/4MJIC 3/8MNPT
ONE-WAY RESTRICTOR VALVE
TE 3/4FJIC 3/4MJIC 3/4MJIC
HH1/2R2 084 3/4FJIC
CYL 3 X 10 X 1 1/4
34.
35.
36.
37.
38.
802-007C
804-009C
502-068D
811-394C
548-002S
HHCS 5/16-18X3/4 GR5
WASHER LOCK SPRING 5/16 PLT
HYD HOSE CLAMP BRACKET
CP 3/4FORB MALE QD POPPET TYPE
HG PAIR - RED MORB-FORB
06/08/16
Comments
Revision
Refer to Hydraulic Bypass Valve
(810-432C)
Refer to Pressure Reducing Valve
(810-301C) for breakdown
Refer to Hydraulic Cylinder (810-487C)
for breakdown
Used with Fertilizer Tank option
Used with No Fertilizer Tank option
Used with Fertilizer Tank option
Used with No Fertilizer Tank option
Refer to Hydraulic Cylinder (810-723C)
for breakdown
Refer to Hydraulic Hose Grips for
breakdown
- 43 -
407-613P
Table of Contents
Down Pressure Assembly
Part Number Index
(Applies to NP 3000-1230 only)
31931
407-613P
- 44 -
06/08/16
Table of Contents
Down Pressure Assembly
Part Number Index
Hydraulics
(Applies to NP 3000-1230 only)
Ref. Part No.
Part Description
1.
2.
3.
4.
5.
dwg31931
802-017C
811-331C
810-532C
811-063C
810-432C
Image No.
HHCS 3/8-16X1 GR5
HH1/2R2 020 3/4FJIC
FILTER INLINE 3/4MORB 3/4MJIC
EL 3/4MJIC 3/4MORB
HYDRAULIC BYPASS VALVE
6.
7.
8.
9.
10.
11.
12.
811-073C
407-747D
802-551C
811-216C
810-669C
811-677C
810-301C
TE 3/4MJIC 3/4MJIC 3/4FJIC
VALVE MOUNT
HHCS 1/4-20X2 1/4 GR5
EL 3/4MJIC 9/16MORB
PRESSURE GAUGE 3000PSI/200BAR
AD 9/16MORB 1/4FNPT
VALVE PRESS REDUCING W/CHECK
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
811-584C
804-006C
803-006C
811-150C
811-080C
810-345C
811-324C
803-014C
804-013C
806-022C
802-216C
802-012C
502-068D
407-748D
804-036C
804-009C
803-008C
407-746D
803-020C
804-015C
811-088C
407-720D
802-034C
AD 9/16MORB 3/4MJIC
WASHER LOCK SPRING 1/4 PLT
NUT HEX 1/4-20 PLT
EL 3/4FJIC 3/4MJIC
TE 3/4MJIC 3/4MORB 3/4MJIC
VALVE 90 DEGREE SHUT-OFF
AD 3/4MORB 3/4FJIC
NUT HEX 3/8-16 PLT
WASHER LOCK SPRING 3/8 PLT
U-BOLT 3/8-16 X 6 1/32 X 5 PLT
HHCS 3/8-16X2 3/4 GR5
HHCS 5/16-18X1 1/2 GR5
HYD HOSE CLAMP BRACKET
HOSE CLAMP BRACKET MOUNT
WASHER FLAT 5/16 SAE PLT
WASHER LOCK SPRING 5/16 PLT
NUT HEX 5/16-18 PLT
DOWN PRESSURE MOUNT
NUT HEX 1/2-13 PLT
WASHER LOCK SPRING 1/2 PLT
AD 3/4MORB 3/4MJIC
QUICKFILL MOUNT
HHCS 1/2-13X1 1/4 GR5
06/08/16
Comments
Revision
Refer to Hydraulic Bypass Valve
(810-432C) for breakdown
Refer to Pressure Reducing Valve
(810-301C) for breakdown
- 45 -
407-613P
Table of Contents
Hydraulic Cylinder (810-487C)
Part Number Index
(Applies to NP 3000-1230 only)
31596
407-613P
- 46 -
06/08/16
Table of Contents
Hydraulic Cylinder (810-487C)
Part Number Index
Hydraulics
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
dwg31596
2A0134
1M7021-ADI
805-124C
802-023C
803-234C
2S6570
2A0018
3R5412
4M6108
2A0024
5M6132
7M6332
6R5162-ADI
810-060C
06/08/16
Part Description
Image No.
MW COTTER PIN
MW ROD CLEVIS 1.00PN 1.5-12THD
PIN CLEVIS 1 X 3 11/16 GR5 PLT
HHCS 3/8-16X1 3/4 GR5
NUT HEX 3/8-16 PLAIN
MW ROD
MW WIPER
MW U-CUP
MW TIE ROD NUT
MIDWAY HEAD
BACK UP MIDWAY
O-RING MIDWAY
CROWN SEAL MIDWAY
MW PISTON NUT SEAL
MW PISTON
MW PISTON NUT 1-14
MW TUBE 4 X 24 CYLINDER
MW TIE ROD 4 X 24 CYLINDER
MIDWAY ADI BASE
CYL SEAL KIT-810-031C-5A6104
Comments
Revision
Available in item 20 only
Available in item 20 only
Available in item 20 only
Available in item 20 only
Available in item 20 only
Available in item 20 only
- 47 -
407-613P
Table of Contents
Hydraulic Cylinder (810-723C)
Part Number Index
(Applies to NP 3000-1230 only)
31939
407-613P
- 48 -
06/08/16
Table of Contents
Hydraulic Cylinder (810-723C)
Part Number Index
Hydraulics
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
dwg31939
810-015C
2A0134
803-234C
1M7016-ADI
805-124C
802-023C
2M4418
2A0014
3R1412
4M4108
2A0024
5M4118
7M4318
6R1164-ADI
06/08/16
Part Description
Image No.
CYL SEAL KIT MW (5A4104) 3 X 7
MW COTTER PIN
NUT HEX 3/8-16 PLAIN
MIDWAY HARDENED CLEVIS ADI
PIN CLEVIS 1 X 3 11/16 GR5 PLT
HHCS 3/8-16X1 3/4 GR5
MW ROD 1-1/4 DIA. X 10 STROKE
MW WIPER
U-CUP
MW TIE ROD NUT
MW HEAD 3X1-1/4 ROD PT.E
BACK-UP MIDWAY
O-RING MIDWAY
CROWN SEAL MIDWAY
MW PISTON NUT SEAL
MW PISTON
MW PISTON NUT 1-14
MW TUBE
MW TIE ROD
MIDWAY ADI BASE
Comments
Revision
Available in item 1 only
Available in item 1 only
Available in item 1 only
Available in item 1 only
Available in item 1 only
Available in item 1 only
- 49 -
407-613P
Table of Contents
Hydraulic Hose Grips
Part Number Index
(Applies to NP 3000-1230 only)
31842
407-613P
- 50 -
06/08/16
Table of Contents
Hydraulic Hose Grips
Part Number Index
Hydraulics
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
1.
1.
1.
1.
1.
2.
2.
2.
2.
2.
2.
3.
dwg31842
811-826C
811-914C
811-915C
811-917C
841-540C
841-542C
811-913C
811-827C
811-916C
811-918C
841-541C
841-543C
811-919C
06/08/16
Part Description
Image No.
HG HANDLE - BLACK EXT
HG HANDLE - RED EXT
HG HANDLE - GREEN EXT
HG HANDLE - YELLOW EXT
HG HANDLE - GRAY EXT
HG HANDLE - BLUE EXT
HG HANDLE - BLACK RET
HG HANDLE - RED RET
HG HANDLE - GREEN RET
HG HANDLE - YELLOW RET
HG HANDLE - GRAY RET
HG HANDLE - BLUE RET
AD 3/4MORB 3/4FORB (HG)
Comments
Revision
Used on frame lift cylinders.
Used on hydraulic level
Used on wing fold cylinders
Used on Hydraulic Drive.
Used on fold cylinders.
Used on cast roller depth control.
Used on frame lift cylinders.
Used on hydraulic level.
Used on wing fold cylinders.
Used on Hydraulic Drive.
Used on fold cylinders.
Used on cast roller depth control
- 51 -
407-613P
Table of Contents
Hydraulic Bypass Valve (810-432C)
Part Number Index
(Applies to NP 3000-1230 only)
27178
407-613P
- 52 -
06/08/16
Table of Contents
Hydraulic Bypass Valve (810-432C)
Part Number Index
Hydraulics
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
dwg27178
NFC-10V-K
5242
CPI-10V
1132-10
06/08/16
Part Description
Comments
Revision
Image No.
CARTRDG, NDLE FLW CNTRL-SHMKR
HYD. BYPASS BODY-SHOEMAKER INC
SHOEMAKER CARTRIDGE
SHOEMAKER PLUG, HEX SAE #10
- 53 -
407-613P
Table of Contents
Pressure Reducing Valve (810-301C)
Part Number Index
(Applies to NP 3000-1230 only)
18804
407-613P
- 54 -
06/08/16
Table of Contents Part Number Index
Pressure Reducing Valve (810-301C)
Hydraulics
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
dwg18804
PRPIL-10-K-25
5075
85020040
810-303C
CP2-10
5070
810-303C
06/08/16
Part Description
Image No.
CARTRIDGE PRESS RED SHOEMAKER
RPBY 810-452C
DELTA CARTRIDGE ONLY WITH KNOB
SEAL KIT 7/8-14 DELTA 21170040
REPLACED BY CP2-10-0
RPBY 5075
SEAL KIT 7/8-14 DELTA 21170040
Comments
Revision
See chart for sizes
Includes: 2 Each of the thin Back-Up
Rings, sizes B, C, and D. 1 Each of
the thick Back-Up Rings, sizes C and
D. 2 Each of the thick Back-Up Rings
size B. 1 Each of O-Rings sizes A, B,
C, and D.
- 55 -
407-613P
Table of Contents
Single & Dual Cooler Mounting
Part Number Index
(Applies to NP3000A-12C30 only)
31568
407-613P
- 56 -
06/08/16
Table of Contents
Single & Dual Cooler Mounting
Part Number Index
Anhydrous
(Applies to NP3000A-12C30 only)
Ref. Part No.
Part Description
1.
dwg31568
407-341L
Image No.
SINGLE COOLER ASSY
2.
407-477L
RAVEN DUAL COOLER ASSY
3.
4.
802-091C
806-067C
HHCS 1/2-13X1 1/2 GR5
U-BOLT 1/2-13 X 6 1/32 X 4 1/4
5.
6.
7.
8.
804-016C
804-015C
803-020C
407-611D
WASHER FLAT 1/2 SAE PLT
WASHER LOCK SPRING 1/2 PLT
NUT HEX 1/2-13 PLT
ACCUFLOW FRAME MOUNT BRACKET
9.
407-689D
ACCUFLOW FRAME MOUNT BRACKET
10.
806-060C
U-BOLT 1/2-13 X 6 1/32 X 7 1/4
06/08/16
Comments
Revision
Refer to Single Cooler Assembly for
breakdown
Refer to Dual Cooler Assembly for
breakdown
(NP 30' S/N B1013T-) (NP 40' S//N
B1009A-)
(NP 30' S/N B1013T-) (NP 40' S//N
B1009A-) Used on 16 & 17 row.
(NP 30' S/N B1014T+) (NP 40' S//N
B1010A+)
(NP 30' S/N B1014T+) (NP 40' S//N
B1010A+)
- 57 -
407-613P
Table of Contents
Single Cooler Assembly
Part Number Index
(Applies to NP3000A-12C30 only)
31556
407-613P
- 58 -
06/08/16
Table of Contents
Single Cooler Assembly
Part Number Index
Anhydrous
(Applies to NP3000A-12C30 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
31.
32.
33.
34.
34.
34.
34.
34.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
dwg31556
891-200C
891-201C
891-199C
891-202C
891-203C
802-082C
407-466D
804-015C
803-020C
806-034C
891-196C
019-0159-245
333-0008-038
333-9000-025
418-0000-001
830-411C
830-412C
333-0002-011
333-0002-004
806-221C
063-0173-314
107-0171-276
891-195C
802-091C
407-508D
804-016C
829-322C
830-410C
890-409C
830-407C
831-079C
831-080C
830-408C
830-406C
407-347L
407-348L
407-350L
407-351L
407-802L
407-803L
990-259R
333-0005-009
333-0008-016
333-0005-010
333-0008-031
333-0004-005
333-0008-029
063-0172-978
063-0172-977
333-0008-034
417-0001-008
333-0004-001
334-0001-012
333-0008-002
435-3003-030
417-0001-009
333-0004-009
06/08/16
Part Description
Image No.
1 3/4 ACME DUST CAP W/CHAIN
AD 1 1/4 MNPT X 1 3/4 ACME
FLO-MAX BREAK-AWAY COUPLER
NH3 BLEEDER VALVE
NH3 HYDROSTATIC RELIEF VALVE
HHCS 1/2-13X1 3/4 GR5
BREAK AWAY COUPLER MOUNT
WASHER LOCK SPRING 1/2 PLT
NUT HEX 1/2-13 PLT
U-BOLT 1/2-13 X 6 1/32 X 5 1/4
NURSE TANK HOSE X 6 FT
RAVEN 1 1/4" STEEL BALL VALVE
RAVEN 1 1/4 X 2 PIPE NIPPLE
RAVEN 1 1/4" Y-STRAINER
RAVEN CERAMIC MAGNETS
EL 1 1/4 FNPT 90 DEG SCHED 80
NIPPLE 1 1 /4 MNPT X 2 SCHED 8
AD 1/2MNTPT X 3/4 HB RAVEN
AD 1/4MNTPT X 3/8 HB RAVEN
U-BOLT 1/2-13 X 5 1/32 X 6 1/2
RAVEN SUPER COOLER (30 GPM)
RAVEN U-BOLT SPACE SAVER
1/4" X 50' NYLON ROPE
HHCS 1/2-13X1 1/2 GR5
ACCUFLOW STAND MOUNT
WASHER FLAT 1/2 SAE PLT
GAUGE 2 1/2" DIAL AMMONIA
EL 1/4 FNPT 90 DEG SCHED 80
SLIDEWAY WIPER PLATE/REAR
PL 1/4 MNPT STAINLESS
CDS JB 18 OUTLET NH3 FLOW DIV
CDS JB 13 OUTLET NH3 FLOW DIV
NIPPLE 1 MNPT X 8 SCHED 80
AD 1/4MNPT X 3/8 HB SS
NP40 NH3 OUTLET BUNDLE
NP30 NH3 13 OUTLET BUNDLE
NP30 NH3 12 OUTLET BUNDLE
NP30 NH3 11 OUTLET BUNDLE
NP40 NH3 17 OUTLET BUNDLE
NP40 NH3 16 OUTLET BUNDLE
EVA TUBING 3/8 ID
RAVEN 1/2 X 1/4 ELBOW
RAVEN 1/2 X 2 PIPE NIPPLE
RAVEN 1 X 1/2 ELBOW
RAVEN 1 X 3 PIPE NIPPLE
RAVEN 1 PIPE TEE
RAVEN 1 X 2 PIPE NIPPLE
RAVEN ON/OFF VALVE
RAVEN CONTROL VALVE
RAVEN 1 X 8 PIPE NIPPLE
RAVEN PRESSURE GAUGE 0-150 PSI
RAVEN 1/4 PIPE TEE
RAVEN 1/4 BLEED VALVE
RAVEN 1/4 X 2 PIPE NIPPLE
RAVEN 1 1/2 MUFFLER CLAMP ASSY
RAVEN TEMPERATURE GAUGE
RAVEN 1/2 X 1/2 X 1/4 PIPE TEE
Comments
Revision
Used with NP40
Used with NP30
(Shown) Used on 15 row
Used in 17 row.
Used on 16 row.
- 59 -
407-613P
Table of Contents
Single Cooler Assembly (continued)
Part Number Index
(Applies to NP3000A-12C30 only)
Ref. Part No.
Part Description
52.
53.
54.
55.
56.
57.
58.
59.
333-0008-015
333-0003-012
333-0004-029
333-0009-090
333-0008-033
333-0005-005
333-0008-471
333-0006-004
RAVEN 1/2 X 1 1/2 PIPE NIPPLE
RAVEN 1/2 X 1 BUSHING
RAVEN 1 PIPE CROSS
1" PIPE CAP
RAVEN 1 X 5 PIPE NIPPLE
RAVEN 1 ELBOW
RAVEN 1 X 6 PIPE NIPPLE
RAVEN 1 PIPE UNION
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.
74.
107-0171-275
804-007C
804-006C
803-006C
333-0003-020
063-0171-666
333-0003-019
333-0008-044
333-0005-006
333-0008-038
990-261R
334-0002-005
219-0000-076
800-127C
800-400C
RAVEN BRACKET SPACE SAVER
WASHER FLAT 1/4 SAE PLT
WASHER LOCK SPRING 1/4 PLT
NUT HEX 1/4-20 PLT
RAVEN 1 1/2 X 1 BUSHING
RFM 60S FLOW METER
RAVEN 1 1/2 X 1 1/4 BUSHING
RAVEN 1 1/4 X 12 PIPE NIPPLE
RAVEN 1 1/4 ELBOW
RAVEN 1 1/4 X 2 PIPE NIPPLE
EVA TUBING 3/4 ID
RAVEN RELIEF VALVE
1" PIPE UNION GASKET
CLAMP WRM DRV #12 SS(.56-1.25)
HOSE CLAMP NO.10 .593 ID SS
407-613P
Comments
Revision
Order 219-0000-076 for 1" union
gasket
- 60 -
06/08/16
Table of Contents Part Number Index
Single Cooler Assembly (continued)
Anhydrous
(Applies to NP3000A-12C30 only)
This Page Intentionally Left Blank
06/08/16
- 61 -
407-613P
Table of Contents Part Number Index
Single Cooler Assembly with Sectional Control
(Applies to NP3000A-12C30 only)
34636
407-613P
- 62 -
06/08/16
Table of Contents Part Number Index
Single Cooler Assembly with Sectional Control
Anhydrous
(Applies to NP3000A-12C30 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
34.
34.
34.
34.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.
dwg34636
891-200C
891-201C
891-199C
891-202C
891-203C
802-082C
407-466D
804-015C
803-020C
806-034C
891-196C
019-0159-245
333-0008-038
333-9000-025
418-0000-001
830-411C
830-412C
333-0002-011
333-0002-004
806-221C
063-0173-314
107-0171-276
891-195C
802-091C
407-508D
804-016C
829-322C
830-410C
890-409C
830-407C
831-080C
830-437C
830-406C
407-347L
407-348L
407-350L
407-351L
407-802L
407-803L
990-259R
333-0005-009
333-0008-016
333-0005-010
333-0008-031
333-0004-005
333-0008-029
063-0172-978
063-0172-977
333-0008-034
417-0001-008
333-0004-001
334-0001-012
333-0008-002
435-3003-030
417-0001-009
333-0004-009
333-0008-015
06/08/16
Part Description
Image No.
1 3/4 ACME DUST CAP W/CHAIN
AD 1 1/4 MNPT X 1 3/4 ACME
FLO-MAX BREAK-AWAY COUPLER
NH3 BLEEDER VALVE
NH3 HYDROSTATIC RELIEF VALVE
HHCS 1/2-13X1 3/4 GR5
BREAK AWAY COUPLER MOUNT
WASHER LOCK SPRING 1/2 PLT
NUT HEX 1/2-13 PLT
U-BOLT 1/2-13 X 6 1/32 X 5 1/4
NURSE TANK HOSE X 6 FT
RAVEN 1 1/4" STEEL BALL VALVE
RAVEN 1 1/4 X 2 PIPE NIPPLE
RAVEN 1 1/4" Y-STRAINER
RAVEN CERAMIC MAGNETS
EL 1 1/4 FNPT 90 DEG SCHED 80
NIPPLE 1 1 /4 MNPT X 2 SCHED 8
AD 1/2MNTPT X 3/4 HB RAVEN
AD 1/4MNTPT X 3/8 HB RAVEN
U-BOLT 1/2-13 X 5 1/32 X 6 1/2
RAVEN SUPER COOLER (30 GPM)
RAVEN U-BOLT SPACE SAVER
1/4" X 50' NYLON ROPE
HHCS 1/2-13X1 1/2 GR5
ACCUFLOW STAND MOUNT
WASHER FLAT 1/2 SAE PLT
GAUGE 2 1/2" DIAL AMMONIA
EL 1/4 FNPT 90 DEG SCHED 80
SLIDEWAY WIPER PLATE/REAR
PL 1/4 MNPT STAINLESS
CDS JB 13 OUTLET NH3 FLOW DIV
NIPPLE 1 MNPT X 4 SCHED 80
AD 1/4MNPT X 3/8 HB SS
NP40 NH3 OUTLET BUNDLE
NP30 NH3 13 OUTLET BUNDLE
NP30 NH3 12 OUTLET BUNDLE
NP30 NH3 11 OUTLET BUNDLE
NP40 NH3 17 OUTLET BUNDLE
NP40 NH3 16 OUTLET BUNDLE
EVA TUBING 3/8 ID
RAVEN 1/2 X 1/4 ELBOW
RAVEN 1/2 X 2 PIPE NIPPLE
RAVEN 1 X 1/2 ELBOW
RAVEN 1 X 3 PIPE NIPPLE
RAVEN 1 PIPE TEE
RAVEN 1 X 2 PIPE NIPPLE
RAVEN ON/OFF VALVE
RAVEN CONTROL VALVE
RAVEN 1 X 8 PIPE NIPPLE
RAVEN PRESSURE GAUGE 0-150 PSI
RAVEN 1/4 PIPE TEE
RAVEN 1/4 BLEED VALVE
RAVEN 1/4 X 2 PIPE NIPPLE
RAVEN 1 1/2 MUFFLER CLAMP ASSY
RAVEN TEMPERATURE GAUGE
RAVEN 1/2 X 1/2 X 1/4 PIPE TEE
RAVEN 1/2 X 1 1/2 PIPE NIPPLE
Comments
Revision
Used with NP30
Shown
Used in 17 row.
Used on 16 row.
- 63 -
407-613P
Table of Contents Part Number Index
Single Cooler Assembly with Sectional Control (continued)
(Applies to NP3000A-12C30 only)
Ref. Part No.
53.
54.
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.
74.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
333-0003-012
333-0004-029
333-0009-090
333-0008-033
333-0005-005
333-0008-471
333-0006-004
107-0171-275
804-007C
804-006C
803-006C
333-0003-020
063-0171-666
333-0003-019
333-0008-044
333-0005-006
333-0008-038
990-261R
334-0002-005
219-0000-076
800-127C
800-400C
063-0173-030
831-100C
417-095D
417-096D
806-192C
802-010C
804-010C
803-008C
804-009C
830-408C
830-442C
407-613P
Part Description
Comments
Revision
RAVEN 1/2 X 1 BUSHING
RAVEN 1 PIPE CROSS
1" PIPE CAP
RAVEN 1 X 5 PIPE NIPPLE
RAVEN 1 ELBOW
RAVEN 1 X 6 PIPE NIPPLE
RAVEN 1 PIPE UNION
RAVEN BRACKET SPACE SAVER
WASHER FLAT 1/4 SAE PLT
WASHER LOCK SPRING 1/4 PLT
NUT HEX 1/4-20 PLT
RAVEN 1 1/2 X 1 BUSHING
RFM 60S FLOW METER
RAVEN 1 1/2 X 1 1/4 BUSHING
RAVEN 1 1/4 X 12 PIPE NIPPLE
RAVEN 1 1/4 ELBOW
RAVEN 1 1/4 X 2 PIPE NIPPLE
EVA TUBING 3/4 ID
RAVEN RELIEF VALVE
1" PIPE UNION GASKET
CLAMP WRM DRV #12 SS(.56-1.25)
HOSE CLAMP NO.10 .593 ID SS
RAVEN CHECK VALVE ASSY
3 PORT IMPELLICONE SPLITTER
PIPE SUPPORT BRACKET
CLAMP PLATE
U-BOLT 5/16-18X1 1/2X2 1/2 RND
HHCS 5/16-18X1 1/4 GR5
WASHER FLAT 5/16 USS PLT
NUT HEX 5/16-18 PLT
WASHER LOCK SPRING 5/16 PLT
NIPPLE 1 MNPT X 8 SCHED 80
AD 1 1/4MNPT X 1FNPT
- 64 -
06/08/16
Table of Contents Part Number Index
Single Cooler Assembly with Sectional Control (continued)
Anhydrous
(Applies to NP3000A-12C30 only)
This Page Intentionally Left Blank
06/08/16
- 65 -
407-613P
Table of Contents
Dual Cooler Assembly
Part Number Index
(Applies to NP3000A-12C30 only)
31558
407-613P
- 66 -
06/08/16
Table of Contents
Dual Cooler Assembly
Part Number Index
Anhydrous
(Applies to NP3000A-12C30 only)
Ref. Part No.
Part Description
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
dwg31558
891-200C
891-201C
891-199C
891-202C
891-203C
802-082C
891-197C
407-466D
804-015C
803-020C
806-034C
019-0159-245
891-195C
333-0008-038
333-9000-025
418-0000-001
830-411C
333-0008-042
333-0004-003
333-0008-038
333-0006-005
Image No.
1 3/4 ACME DUST CAP W/CHAIN
AD 1 1/4 MNPT X 1 3/4 ACME
FLO-MAX BREAK-AWAY COUPLER
NH3 BLEEDER VALVE
NH3 HYDROSTATIC RELIEF VALVE
HHCS 1/2-13X1 3/4 GR5
NURSE TANK HOSE X 5 FT
BREAK AWAY COUPLER MOUNT
WASHER LOCK SPRING 1/2 PLT
NUT HEX 1/2-13 PLT
U-BOLT 1/2-13 X 6 1/32 X 5 1/4
RAVEN 1 1/4" STEEL BALL VALVE
1/4" X 50' NYLON ROPE
RAVEN 1 1/4 X 2 PIPE NIPPLE
RAVEN 1 1/4" Y-STRAINER
RAVEN CERAMIC MAGNETS
EL 1 1/4 FNPT 90 DEG SCHED 80
RAVEN 1 1/4 X 6 PIPE NIPPLE
RAVEN 1/2 PIPE TEE
RAVEN 1 1/4 X 2 PIPE NIPPLE
RAVEN 1 1/4 PIPE UNION
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
34.
35.
36.
37.
37.
37.
37.
37.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
333-0002-011
333-0002-004
806-221C
063-0173-314
804-016C
407-514D
802-091C
407-508D
829-322C
830-410C
890-409C
830-407C
831-079C
831-080C
830-408C
830-406C
407-347L
407-348L
407-350L
407-351L
407-802L
407-803L
990-259R
333-0003-005
333-0004-003
333-0008-016
333-0005-010
333-0008-031
333-0004-005
333-0008-029
063-0172-978
333-0008-033
063-0172-977
333-0008-034
334-0001-012
AD 1/2MNTPT X 3/4 HB RAVEN
AD 1/4MNTPT X 3/8 HB RAVEN
U-BOLT 1/2-13 X 5 1/32 X 6 1/2
RAVEN SUPER COOLER (30 GPM)
WASHER FLAT 1/2 SAE PLT
ACCUFLOW PIPE SUPPORT
HHCS 1/2-13X1 1/2 GR5
ACCUFLOW STAND MOUNT
GAUGE 2 1/2" DIAL AMMONIA
EL 1/4 FNPT 90 DEG SCHED 80
SLIDEWAY WIPER PLATE/REAR
PL 1/4 MNPT STAINLESS
CDS JB 18 OUTLET NH3 FLOW DIV
CDS JB 13 OUTLET NH3 FLOW DIV
NIPPLE 1 MNPT X 8 SCHED 80
AD 1/4MNPT X 3/8 HB SS
NP40 NH3 OUTLET BUNDLE
NP30 NH3 13 OUTLET BUNDLE
NP30 NH3 12 OUTLET BUNDLE
NP30 NH3 11 OUTLET BUNDLE
NP40 NH3 17 OUTLET BUNDLE
NP40 NH3 16 OUTLET BUNDLE
EVA TUBING 3/8 ID
RAVEN 1/2 X 1/4 BUSHING
RAVEN 1/2 PIPE TEE
RAVEN 1/2 X 2 PIPE NIPPLE
RAVEN 1 X 1/2 ELBOW
RAVEN 1 X 3 PIPE NIPPLE
RAVEN 1 PIPE TEE
RAVEN 1 X 2 PIPE NIPPLE
RAVEN ON/OFF VALVE
RAVEN 1 X 5 PIPE NIPPLE
RAVEN CONTROL VALVE
RAVEN 1 X 8 PIPE NIPPLE
RAVEN 1/4 BLEED VALVE
06/08/16
Comments
Revision
Order 219-0000-027 for 1 1/4" union
gasket
(Shown) Used on 15 row
Used in 17 row.
Used on 16 row.
- 67 -
407-613P
Table of Contents
Dual Cooler Assembly (continued)
Part Number Index
(Applies to NP3000A-12C30 only)
Ref. Part No.
Part Description
51.
52.
53.
54.
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
333-0004-001
417-0001-008
333-0008-002
417-0001-008
333-0004-009
333-0008-015
333-0003-012
333-0004-029
333-0008-029
333-0009-090
435-3003-030
333-0005-005
333-0008-471
333-0006-004
RAVEN 1/4 PIPE TEE
RAVEN PRESSURE GAUGE 0-150 PSI
RAVEN 1/4 X 2 PIPE NIPPLE
RAVEN PRESSURE GAUGE 0-150 PSI
RAVEN 1/2 X 1/2 X 1/4 PIPE TEE
RAVEN 1/2 X 1 1/2 PIPE NIPPLE
RAVEN 1/2 X 1 BUSHING
RAVEN 1 PIPE CROSS
RAVEN 1 X 2 PIPE NIPPLE
1" PIPE CAP
RAVEN 1 1/2 MUFFLER CLAMP ASSY
RAVEN 1 ELBOW
RAVEN 1 X 6 PIPE NIPPLE
RAVEN 1 PIPE UNION
65.
66.
67.
68.
69.
70.
71.
72.
73.
74.
75.
76.
333-0003-020
063-0171-666
333-0008-044
333-0008-042
333-0005-006
990-261R
334-0002-005
800-127C
800-400C
219-0000-076
219-0000-027
333-0003-019
RAVEN 1 1/2 X 1 BUSHING
RFM 60S FLOW METER
RAVEN 1 1/4 X 12 PIPE NIPPLE
RAVEN 1 1/4 X 6 PIPE NIPPLE
RAVEN 1 1/4 ELBOW
EVA TUBING 3/4 ID
RAVEN RELIEF VALVE
CLAMP WRM DRV #12 SS(.56-1.25)
HOSE CLAMP NO.10 .593 ID SS
1" PIPE UNION GASKET
1 1/4" PIPE UNION GASKET
RAVEN 1 1/2 X 1 1/4 BUSHING
407-613P
Comments
Revision
Order 219-0000-076 for 1" union
gasket
- 68 -
06/08/16
Table of Contents
Dual Cooler Assembly (continued)
Part Number Index
Anhydrous
(Applies to NP3000A-12C30 only)
This Page Intentionally Left Blank
06/08/16
- 69 -
407-613P
Table of Contents Part Number Index
Dual Cooler Assembly with Sectional Control
(Applies to NP3000A-12C30 only)
34639
407-613P
- 70 -
06/08/16
Table of Contents Part Number Index
Dual Cooler Assembly with Sectional Control
Anhydrous
(Applies to NP3000A-12C30 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
37.
37.
37.
37.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.
dwg34639
891-200C
891-201C
891-199C
891-202C
891-203C
802-082C
891-197C
407-466D
804-015C
803-020C
806-034C
019-0159-245
891-195C
333-0008-038
333-9000-025
418-0000-001
830-411C
333-0008-042
333-0004-003
333-0008-038
333-0006-005
333-0002-011
333-0002-004
806-221C
063-0173-314
804-016C
407-514D
802-091C
407-508D
829-322C
830-410C
890-409C
830-407C
831-080C
830-437C
830-406C
407-347L
407-348L
407-350L
407-351L
407-802L
407-803L
990-259R
333-0003-005
333-0004-003
333-0008-016
333-0005-010
333-0008-031
333-0004-005
333-0008-029
063-0172-978
333-0008-033
063-0172-977
333-0008-034
334-0001-012
333-0004-001
417-0001-008
06/08/16
Part Description
Image No.
1 3/4 ACME DUST CAP W/CHAIN
AD 1 1/4 MNPT X 1 3/4 ACME
FLO-MAX BREAK-AWAY COUPLER
NH3 BLEEDER VALVE
NH3 HYDROSTATIC RELIEF VALVE
HHCS 1/2-13X1 3/4 GR5
NURSE TANK HOSE X 5 FT
BREAK AWAY COUPLER MOUNT
WASHER LOCK SPRING 1/2 PLT
NUT HEX 1/2-13 PLT
U-BOLT 1/2-13 X 6 1/32 X 5 1/4
RAVEN 1 1/4" STEEL BALL VALVE
1/4" X 50' NYLON ROPE
RAVEN 1 1/4 X 2 PIPE NIPPLE
RAVEN 1 1/4" Y-STRAINER
RAVEN CERAMIC MAGNETS
EL 1 1/4 FNPT 90 DEG SCHED 80
RAVEN 1 1/4 X 6 PIPE NIPPLE
RAVEN 1/2 PIPE TEE
RAVEN 1 1/4 X 2 PIPE NIPPLE
RAVEN 1 1/4 PIPE UNION
AD 1/2MNTPT X 3/4 HB RAVEN
AD 1/4MNTPT X 3/8 HB RAVEN
U-BOLT 1/2-13 X 5 1/32 X 6 1/2
RAVEN SUPER COOLER (30 GPM)
WASHER FLAT 1/2 SAE PLT
ACCUFLOW PIPE SUPPORT
HHCS 1/2-13X1 1/2 GR5
ACCUFLOW STAND MOUNT
GAUGE 2 1/2" DIAL AMMONIA
EL 1/4 FNPT 90 DEG SCHED 80
SLIDEWAY WIPER PLATE/REAR
PL 1/4 MNPT STAINLESS
CDS JB 13 OUTLET NH3 FLOW DIV
NIPPLE 1 MNPT X 4 SCHED 80
AD 1/4MNPT X 3/8 HB SS
NP40 NH3 OUTLET BUNDLE
NP30 NH3 13 OUTLET BUNDLE
NP30 NH3 12 OUTLET BUNDLE
NP30 NH3 11 OUTLET BUNDLE
NP40 NH3 17 OUTLET BUNDLE
NP40 NH3 16 OUTLET BUNDLE
EVA TUBING 3/8 ID
RAVEN 1/2 X 1/4 BUSHING
RAVEN 1/2 PIPE TEE
RAVEN 1/2 X 2 PIPE NIPPLE
RAVEN 1 X 1/2 ELBOW
RAVEN 1 X 3 PIPE NIPPLE
RAVEN 1 PIPE TEE
RAVEN 1 X 2 PIPE NIPPLE
RAVEN ON/OFF VALVE
RAVEN 1 X 5 PIPE NIPPLE
RAVEN CONTROL VALVE
RAVEN 1 X 8 PIPE NIPPLE
RAVEN 1/4 BLEED VALVE
RAVEN 1/4 PIPE TEE
RAVEN PRESSURE GAUGE 0-150 PSI
Comments
Revision
Shown
Used on 17 Row.
Used on 16 row.
- 71 -
407-613P
Table of Contents Part Number Index
Dual Cooler Assembly with Sectional Control (continued)
(Applies to NP3000A-12C30 only)
Ref. Part No.
53.
54.
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.
74.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.
88.
89.
90.
91.
333-0008-002
417-0001-008
333-0004-009
333-0008-015
333-0003-012
333-0004-029
333-0008-029
333-0009-090
435-3003-030
333-0005-005
333-0008-471
333-0006-004
333-0003-020
063-0171-666
333-0008-044
333-0008-042
333-0005-006
990-261R
334-0002-005
800-127C
800-400C
219-0000-076
219-0000-027
333-0003-019
831-100C
806-192C
830-439C
063-0173-030
417-097D
802-010C
804-009C
417-096D
804-010C
803-008C
804-013C
803-014C
802-022C
804-012C
830-442C
407-613P
Part Description
Comments
Revision
RAVEN 1/4 X 2 PIPE NIPPLE
RAVEN PRESSURE GAUGE 0-150 PSI
RAVEN 1/2 X 1/2 X 1/4 PIPE TEE
RAVEN 1/2 X 1 1/2 PIPE NIPPLE
RAVEN 1/2 X 1 BUSHING
RAVEN 1 PIPE CROSS
RAVEN 1 X 2 PIPE NIPPLE
1" PIPE CAP
RAVEN 1 1/2 MUFFLER CLAMP ASSY
RAVEN 1 ELBOW
RAVEN 1 X 6 PIPE NIPPLE
RAVEN 1 PIPE UNION
RAVEN 1 1/2 X 1 BUSHING
RFM 60S FLOW METER
RAVEN 1 1/4 X 12 PIPE NIPPLE
RAVEN 1 1/4 X 6 PIPE NIPPLE
RAVEN 1 1/4 ELBOW
EVA TUBING 3/4 ID
RAVEN RELIEF VALVE
CLAMP WRM DRV #12 SS(.56-1.25)
HOSE CLAMP NO.10 .593 ID SS
1" PIPE UNION GASKET
1 1/4" PIPE UNION GASKET
RAVEN 1 1/2 X 1 1/4 BUSHING
3 PORT IMPELLICONE SPLITTER
U-BOLT 5/16-18X1 1/2X2 1/2 RND
NIPPLE 1 MNPT X 12 SCHED 80
RAVEN CHECK VALVE ASSY
DUAL RAVEN SUPPORT BRACKET
HHCS 5/16-18X1 1/4 GR5
WASHER LOCK SPRING 5/16 PLT
CLAMP PLATE
WASHER FLAT 5/16 USS PLT
NUT HEX 5/16-18 PLT
WASHER LOCK SPRING 3/8 PLT
NUT HEX 3/8-16 PLT
HHCS 3/8-16X1 1/2 GR5
WASHER FLAT 3/8 SAE PLT
AD 1 1/4MNPT X 1FNPT
- 72 -
06/08/16
Table of Contents Part Number Index
Dual Cooler Assembly with Sectional Control (continued)
Anhydrous
(Applies to NP3000A-12C30 only)
This Page Intentionally Left Blank
06/08/16
- 73 -
407-613P
Table of Contents
Anhydrous Coulter
Part Number Index
(Applies to NP3000A-12C30 only)
34877
407-613P
- 74 -
06/08/16
Table of Contents
Anhydrous Coulter
Part Number Index
Anhydrous
(Applies to NP3000A-12C30 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.
53.
54.
55.
56.
57.
dwg 34877
803-027C
804-023C
417-121D
806-123C
417-127D
805-043C
800-085C
804-192C
817-993C
417-096H
801-083C
803-023C
417-098H
417-099H
417-107H
807-310C
417-120D
803-048C
417-108H
890-005C
800-164C
804-156C
817-513C
417-112H
807-327C
417-638D
802-091C
417-172D
803-037C
802-160C
405-031D
417-100H
822-170C
800-054C
803-024C
803-037C
417-119S
417-109H
417-110H
417-111H
417-116H
805-109C
805-091C
805-249C
417-171D
417-174D
800-005C
803-020C
804-015C
822-215C
204-328D
802-214C
820-521C
802-095C
990-259R
800-400C
990-261R
06/08/16
Part Description
Comments
Revision
Image No.
NUT HEX 3/4-10 PLT
WASHER LOCK SPRING 3/4 PLT
FORMED SHANK CLAMP, 2 OD
U-BOLT 3/4-10 X 6 1/32 X 6 3/4
2.00 OD SHANK
PIN SPIROL 3/8X2 1/2 PLAIN
SNAP RING EXT 1 HEAVY
WASHER MACH 1.5X1.00X.075
BUSHING 1.125ODX1.0 IDX1.0LG
EYE-BOLT, 1.13 ID 14.88 LG
SCREW SET 5/8-11X1 1/2 GR8 CUP
NUT HEX JAM 5/8-11 PLT
2.0 ROTATION STOP WELDMENT
NH3 COULTER MOUNT WELDMENT
SPRING GUIDE WELDMENT
SPRING COMP 2.63ODX11.5LX0.63W
SPRING WASHER, 2.63OD .81 ID
NUT HEX JAM 3/4-10 PLT
22IN NH3 SWING ARM WELDMENT
BUSHING CYL 1 1/4 X 1 X 1
SNAP RING 3/4 EXTERNAL HEAVY
WASHER MACH 1 1/4X3/4X14GA
BUSHING 1X3/4X1 1/8 FLG HD
CLOSER ARM WELDMENT, RH
SPRING EXT 1 5/8ODX6.6X.177W
CLOSER HANDLE
HHCS 1/2-13X1 1/2 GR5
SPIDER CLOSER MNT PLT, NARROW
NUT HEX WHIZ 1/2-13 PLT
HHCS 5/8-11X3 1/4 GR5
1/4 PW SPACER 5/8 DIA
RH 15.75 OD SPIDER WLDMNT
BEARING PRESS WHEEL ASSEMBLY
SNAP RING INT 40 MM
NUT LOCK 5/8-11 PLT
NUT HEX WHIZ 1/2-13 PLT
WIDE HUB ASSY
NH3 RIGID TINE WELDMENT
RIGID TINE WELDMENT, VAPOR
CLOSER ARM WELDMENT, LH
LH 15.75 OD SPIDER WLDMN
PIN COTTER 1/8 X 1 1/4 PLT
PIN CLVS .38X1.52 USBL
PIN ROLL 3/8 X 2 PLT
COULTER MOUNT PIVOT PIN
SPACER REDUCER 3/4" BOLT
RING FC HOUSING
NUT HEX 1/2-13 PLT
WASHER LOCK SPRING 1/2 PLT
BRG BALL 1.18IDX2.44OD 5206KPP
NARROW COULTER HUB
RHSNB 1/2-13X1 1/4 GR5
CLTR TURBO 22X.19X.5WV, 4-BOLT
HHCS 3/4-10X7 GR5
EPDM SPRAY HOSE 3/8 ID
HOSE CLAMP NO.10 .593 ID SS
EVA TUBING 3/4 ID
- 75 -
407-613P
Table of Contents
Anhydrous Coulter (continued)
Part Number Index
(Applies to NP3000A-12C30 only)
Ref. Part No.
58.
59.
60.
61.
800-127C
417-639D
816-510C
842-276C
407-613P
Part Description
CLAMP WRM DRV #12 SS(.56-1.25)
SPACER 1 OD X 1/4 WL X 1/4
GRIP 1/4 X 1 X 4 LG
RHSNB 1/2-13X1 3/4 GR2
Comments
Revision
Shear bolt
- 76 -
06/08/16
Table of Contents
Anhydrous Coulter (continued)
Part Number Index
Anhydrous
(Applies to NP3000A-12C30 only)
This Page Intentionally Left Blank
06/08/16
- 77 -
407-613P
Table of Contents
Anhydrous Breakaway Coupler
Part Number Index
(Applies to NP3000A-12C30 only)
34871
407-613P
- 78 -
06/08/16
Table of Contents
Anhydrous Breakaway Coupler
Part Number Index
Anhydrous
(Applies to NP3000A-12C30 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
dwg34871
806-034C
802-082C
891-202C
891-203C
891-199C
891-201C
891-200C
407-466D
804-015C
803-020C
06/08/16
Part Description
Comments
Revision
Image No.
U-BOLT 1/2-13 X 6 1/32 X 5 1/4
HHCS 1/2-13X1 3/4 GR5
NH3 BLEEDER VALVE
NH3 HYDROSTATIC RELIEF VALVE
FLO-MAX BREAK-AWAY COUPLER
AD 1 1/4 MNPT X 1 3/4 ACME
1 3/4 ACME DUST CAP W/CHAIN
BREAK AWAY COUPLER MOUNT
WASHER LOCK SPRING 1/2 PLT
NUT HEX 1/2-13 PLT
- 79 -
407-613P
Table of Contents
Anhydrous Outlet Assembly
Part Number Index
(Applies to NP3000A-12C30 only)
31613
407-613P
- 80 -
06/08/16
Table of Contents
Anhydrous Outlet Assembly
Part Number Index
Anhydrous
(Applies to NP3000A-12C30 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
dwg31613
115525-01
804-033C
115527-01
115526-91
115521-01
115520-01
831-080C
115529-01
115530-01
115531-01
831-079C
116084-01
831-103C
115518-01
06/08/16
Part Description
Image No.
JB 1/4-20 SHCS STAINLESS STEEL
WASHER LOCK 1/4 SS
JB DANGER TAG(INCLD IN CAP ASY
JB CAP ASSEMBLY
JB O-RING
JB IMPELLICONE NEEDLE
CDS JB 13 OUTLET NH3 FLOW DIV
JB CAP ASSEMBLY
DJ O-RING
JB IMPELLICONE NEEDLE
CDS JB 18 OUTLET NH3 FLOW DIV
CDS JB 6 6 OUTLET ALUM. BODY
CDS JB 6 OUTLET NH3 FLOW DIV
JB ALUMINUM BODY
Comments
Revision
Includes items 1-6
Includes items 1-3 & 8-10
- 81 -
407-613P
Table of Contents
Eyewash Station for Anhydrous Only
Part Number Index
(Applies to NP3000A-12C30 only)
31573
407-613P
- 82 -
06/08/16
Table of Contents Part Number Index
Eyewash Station for Anhydrous Only
Anhydrous
(Applies to NP3000A-12C30 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
dwg31573
407-464D
800-126C
802-007C
803-020C
804-009C
804-015C
806-070C
817-863C
829-001C
830-078C
830-143C
830-159C
848-539C
990-080R
06/08/16
Part Description
Comments
Revision
Image No.
PLATE BENT 10GAL TANK MOUNT
CLAMP WRM DRV #5 SS (.44-.70)
HHCS 5/16-18X3/4 GR5
NUT HEX 1/2-13 PLT
WASHER LOCK SPRING 5/16 PLT
WASHER LOCK SPRING 1/2 PLT
U-BOLT 1/2-13 X 6 1/32 X 5 1/2
TANK 10 GAL RINSE
VALVE BALL 1/2 FNPT X 1/2 FNPT
AD 1/2MNPT X 3/8HB POLYPROP
AD 1 1/4MNPT X 3/4FNPT POLYP
AD 3/4MNPT X 1/2MNPT POLYPROP
DECAL FIRST AID WATER
HOSE 3/8 ID 150PSI EPDM
- 83 -
407-613P
Table of Contents
Fertilizer Drive Mounting
Part Number Index
(Applies to NP 3000-1230 only)
31946
407-613P
- 84 -
06/08/16
Table of Contents
Fertilizer Drive Mounting
Part Number Index
Liquid Fertilizer
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
dwg31946
115631-01
831-059C
808-062C
806-016C
802-022C
804-022C
803-021C
803-169C
804-113C
804-011C
803-086C
817-406C
407-333D
802-041C
808-147C
805-240C
818-860C
407-579H
06/08/16
Part Description
Comments
Revision
Image No.
JB SETTING WRENCH
PUMP, CDS-JOHN BLUE NGP-7055
SPKT 40B15 X 1 B W/KW & SS
U-BOLT 5/8-11 X 6 1/32 X 5 3/4
HHCS 3/8-16X1 1/2 GR5
WASHER LOCK SPRING 5/8 PLT
NUT HEX 5/8-11 PLT
NUT HEX FLG LOCK 1/2-13 PLT
WASHER FLAT 1/2 USS HARD PLT
WASHER FLAT 3/8 USS PLT
NUT MAC-LOK FLG 3/8-16 GR F
IDLER 1 PC 2.38X1.01X1.062
SPACER
HHCS 1/2-13X3 1/2 GR5
SPKT 40C15 X 7/8 HEX BORE
PIN LINCH 3/16 X 1 9/16 LONG
DECAL WARNING MOVING CHAIN
FRAME EXTENSION
- 85 -
407-613P
Table of Contents Part Number Index
Liquid Fertilizer Ground Drive Assembly
(Applies to NP 3000-1230 only)
31079
407-613P
- 86 -
06/08/16
Table of Contents Part Number Index
Liquid Fertilizer Ground Drive Assembly
Liquid Fertilizer
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.
53.
54.
55.
56.
dwg31079
802-331C
407-473D
407-329H
804-015C
803-020C
822-240C
822-020C
800-001C
407-327D
407-227S
802-106C
803-383C
407-426D
804-013C
802-079C
804-061C
805-180C
822-175C
822-119C
802-282C
136-016D
803-177C
407-283H
407-229H
802-041C
804-113C
817-406C
407-333D
803-169C
805-127C
805-109C
407-992S
120-290D
407-297H
120-188D
188-006V
800-038C
120-269S
407-427D
808-262C
805-240C
136-126D
802-082C
802-048C
818-860C
838-265C
818-323C
816-306C
802-550C
812-442C
807-159C
153-053D
803-193C
803-036C
121-166D
407-408D
06/08/16
Part Description
Image No.
RHSNB 1/2-13X1 3/4 GR5
GROUND DRIVE WHEEL
HUB BOLT ON GROUND DRIVE WHL
WASHER LOCK SPRING 1/2 PLT
NUT HEX 1/2-13 PLT
BRG, DUO-FACE W/SEAL LM67000LA
BRG CUP LM-67010
GREASE ZERK STRAIGHT 1/4-28
4BOLT HUB TAPPERED ROL BRG
4BOLT HUB ASY TAPPERED ROL BRG
RHSNB 1/2-13X1 1/2 GR5
NUT HEX JAM 1 1/4-12 PLT
SHIELD GROUND DRIVE ARM
WASHER LOCK SPRING 3/8 PLT
HHCS 3/8-16X1 1/4 GR5
WASHER MACH 1.50 X 1.00 X 18GA
PIN ROLL 1/4 X 1 1/2 LG PLT
FLANGETTE 52 3-BOLT PLT
BRG 7/8HEXX2.05OD SPH
RHSNB 5/16-18X1 GR5
CHAIN RL #40 122 PITCHES
NUT HEX FLG TP LK 5/16-18ZNYCR
GROUND DRIVE ARM
FERT DRIVE SPKT WLMT
HHCS 1/2-13X3 1/2 GR5
WASHER FLAT 1/2 USS HARD PLT
IDLER 1 PC 2.38X1.01X1.062
SPACER
NUT HEX FLG LOCK 1/2-13 PLT
PIN CLEVIS 1/2 X 1 3/4
PIN COTTER 1/8 X 1 1/4 PLT
GND DRIVE SPRING ASY
SPKT 40C15 7/8 HEX W/ SS HOLES
MOUNT GROUND DRIVE
3 BOLT PIVOT CAST W/BRG SEAT
BRG .880 HEX BORE 205DD
SNAP RING INT 2.05 OD
3 BOLT PIVOT BRG ASSY
SHAFT HEX 7/8 X 12" LONG
SPKT 40C47 X 7/8 HEX BORE
PIN LINCH 3/16 X 1 9/16 LONG
CHAIN RL #40 99 PITCHES
HHCS 1/2-13X1 3/4 GR5
HHCS 1/2-13X9 1/2 GR5
DECAL WARNING MOVING CHAIN
DECAL REFLECTOR AMBER 1 1/2X9
DECAL AG CHEMICALS DANGER
PLUG, SPRING ROD CASTING
HHCS 1/2-13X10 SPTHD GR8
DRV WHL SPRING TUNION CASTING
SPRING COMP 2 1/2ODX3/8X12 7/8
SPRING STOP STAMPING SMALL
NUT HEX FLANGE 1/2-13 GR G PLT
NUT HEX JAM 1/2-13 PLT
ADJ. YOKE END
SHAFT HEX 7/8 X 8 LONG
Comments
Revision
Includes items 6-9
Includes items 48-55
Includes items 35-37
- 87 -
407-613P
Table of Contents
Fertilizer Plumbing to Tanks
Part Number Index
(Applies to NP 3000-1230 only)
31951
407-613P
- 88 -
06/08/16
Table of Contents
Fertilizer Plumbing to Tanks
Part Number Index
Liquid Fertilizer
(Applies to NP 3000-1230 only)
Ref. Part No.
Part Description
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
dwg31951
990-080R
830-121C
829-105C
830-161C
829-104C
801-071C
507-040D
816-144C
818-344C
507-039D
507-034V
830-192C
830-215C
830-236C
830-045C
830-052C
830-094C
800-259C
990-181R
830-279C
830-024C
830-254C
816-161C
830-351C
831-078C
Image No.
HOSE 3/8 ID 150PSI EPDM
EL 3/4MNPT X 3/8HB POLYPROP
VALVE RELIEF 0-150 PSI POLYP
AD 1 1/2MNPT X 3/4FNPT POLYP
GAUGE 100 PSI 4IN STAINLESS ST
SRHMS 5-40X5/8 SS
GAUGE PROTECTOR TOP
DIAPHRAGM - GAUGE PROTECTOR
DECAL NOTICE GAUGE PROTECTOR
GAUGE PROTECTOR BOTTOM
GAUGE PROTECTOR ASSY
AD 1/4MNPT CLOSE X 7/8 SS
AD 3/4MNPT X 1/4FNPT POLYPROP
CR 1 1/2FNPT
AD 1 1/2MNPT POLYPROP
EL 1 1/2MNPT X 1 1/2FNPT POLYP
AD 1 1/2MNPT X 1 1/2HB POLYP
CLAMP WRM DRV#36SS (1.81-2.75)
HOSE 1 1/2 ID 150PSI EPDM
AD 1 1/2MNPT X 1 1/2HB H SAVER
PL 1 1/2MNPT POLYPROP
AD 1 1/2MNPT X 1HB POLYPROP
GASKET 1 1/2 CAM-LOCK CP EPDM
CLAMP 2" BANJO FLANGE
STRAINER BANJO MLST150-80 MESH
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
829-126C
502-174D
802-159C
804-013C
803-195C
804-036C
804-009C
803-008C
830-155C
830-387C
830-324C
829-048C
VALVE 1 1/2 MANI 3 WAY BALL
ANGLE - 1 1/2 B VALVE SUPPORT
HHCS 5/16-18X1 GR5
WASHER LOCK SPRING 3/8 PLT
NUT HEX 3/8-16 SS
WASHER FLAT 5/16 SAE PLT
WASHER LOCK SPRING 5/16 PLT
NUT HEX 5/16-18 PLT
EL 1 1/2 FLANGE POLY
EL 1 1/2 FLANGE 45 DEG POLY
AD 1 1/2 FLG X 1 1/2 MNPT POLY
VALVE - 1 1/2FNPT X 2FCL POLYP
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
830-186C
830-345C
848-555C
802-034C
804-015C
803-020C
407-638H
407-720D
502-060D
805-010C
829-107C
PL 2MCL POLY-GLASS
AD 2"FLANGE X 1 1/2 HB
DECAL VALVE SELECTOR
HHCS 1/2-13X1 1/4 GR5
WASHER LOCK SPRING 1/2 PLT
NUT HEX 1/2-13 PLT
HOSE CLAMP WELDMENT
QUICKFILL MOUNT
DUST PLUG CHAIN 10
PIN HAIR COTTER .094
2" VALVE GASKET
06/08/16
Comments
Revision
Includes items 6-10
Refer to Banjo Strainer (831-078C) for
breakdown
Refer to Ball Valve Assembly
(829-048C) for breakdown
- 89 -
407-613P
Table of Contents
Tank Fertilizer Plumbing
Part Number Index
(Applies to NP 3000-1230 only)
31952
407-613P
- 90 -
06/08/16
Table of Contents
Tank Fertilizer Plumbing
Part Number Index
Liquid Fertilizer
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
dwg31952
830-052C
830-324C
830-351C
816-161C
830-325C
829-126C
830-329C
830-345C
800-125C
990-181R
06/08/16
Part Description
Comments
Revision
Image No.
EL 1 1/2MNPT X 1 1/2FNPT POLYP
AD 1 1/2 FLG X 1 1/2 MNPT POLY
CLAMP 2" BANJO FLANGE
GASKET 1 1/2 CAM-LOCK CP EPDM
EL 1 1/2 FLANGE X 1 1/2HB POLY
VALVE 1 1/2 MANI 3 WAY BALL
TEE 1 1/2 FLANGE POLY
AD 2"FLANGE X 1 1/2 HB
CLAMP WRM DRV#28 SS(1.31-2.25)
HOSE 1 1/2 ID 150PSI EPDM
- 91 -
407-613P
Table of Contents
Fertilizer Wet Boom
Part Number Index
(Applies to NP 3000-1230 only)
31958
407-613P
- 92 -
06/08/16
Table of Contents
Fertilizer Wet Boom
Part Number Index
Liquid Fertilizer
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
dwg31958
830-061C
829-089C
832-042C
832-051C
830-071C
407-373S
800-390C
990-080R
806-152C
803-007C
803-013C
407-519D
806-022C
407-691D
407-517D
830-034C
830-085C
990-082R
800-123C
830-028C
407-743D
407-690D
804-013C
06/08/16
Part Description
Comments
Revision
Image No.
CA 3/4FNPT POLYPROP
NOZZLE BODY 3/4 WET BOOM CLAMP
NOZZLE SHUT OFF CAP W/ GASKET
NOZZLE CAP QUICK X 90X1/4 FNPT
AD 1/4MNPT X 3/8HB POLYPROP
NOZZLE ASSEMBLY - 3/8 HOSE
CLAMP WRM DRV #6 SS (.38-.87)
HOSE 3/8 ID 150PSI EPDM
U-BOLT 1/4-20 X 1.125 X 2 RND
NUT LOCK 1/4-20 PLT
NUT LOCK 3/8-16 PLT
MANIFOLD BRACKET
U-BOLT 3/8-16 X 6 1/32 X 5 PLT
MANIFOLD 75" 4 HOLE
MANIFOLD 50" LONG 3 HOLE
EL 3/4FNPT POLYPROP
AD 3/4MNPT X 1HB POLYPROP
HOSE 1 ID 200PSI EPDM
CLAMP WRM DRV #16 SS (.68-1.5)
TEE 3/4FNPT POLYPROP
MANIFOLD 65" LONG 3 HOLE
MANIFOLD 75" LONG 6 HOLE
WASHER LOCK SPRING 3/8 PLT
- 93 -
407-613P
Table of Contents
Part Number Index
Variable Rate Kit
(Applies to NP 3000-1230 only)
31963
407-613P
- 94 -
06/08/16
Table of Contents
Part Number Index
Liquid Fertilizer
Variable Rate Kit
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
1.
2.
2.
3.
3.
4.
4.
5.
5.
6.
6.
7.
7.
8.
8.
9.
9.
10.
10.
11.
11.
12.
12.
13.
13.
14.
14.
15.
15.
16.
16.
17.
17.
18.
18.
19.
19.
20.
20.
21.
21.
22.
22.
23.
23.
24.
24.
25.
25.
26.
26.
dwg31963
dwg31963
806-034C
806-034C
407-513D
407-513D
804-015C
804-015C
803-020C
803-020C
830-328C
830-328C
816-467C
816-467C
830-327C
830-327C
800-123C
800-123C
823-217C
823-217C
802-078C
802-078C
804-006C
804-006C
830-047C
830-047C
823-236C
830-236C
816-161C
816-161C
830-351C
830-351C
823-207C
823-207C
823-208C
823-208C
830-325C
830-325C
800-259C
800-259C
990-181R
990-181R
990-082R
990-082R
823-218C
823-218C
823-222C
823-222C
823-212C
823-212C
823-237C
823-237C
830-376C
830-376C
06/08/16
Part Description
Comments
Revision
Image No.
Image No.
U-BOLT 1/2-13 X 6 1/32 X 5 1/4
U-BOLT 1/2-13 X 6 1/32 X 5 1/4
PLATE MOUNT RAVEN 4 SECT VALVE
PLATE MOUNT RAVEN 4 SECT VALVE
WASHER LOCK SPRING 1/2 PLT
WASHER LOCK SPRING 1/2 PLT
NUT HEX 1/2-13 PLT
NUT HEX 1/2-13 PLT
EL 1 FLANGE X 1HB POLY
EL 1 FLANGE X 1HB POLY
GASKET 1 MANIFOLD M100G EPDM
GASKET 1 MANIFOLD M100G EPDM
CLAMP 1 BANJO FLANGE
CLAMP 1 BANJO FLANGE
CLAMP WRM DRV #16 SS (.68-1.5)
CLAMP WRM DRV #16 SS (.68-1.5)
RAVEN PRESSURE SENSOR
RAVEN PRESSURE SENSOR
HHCS 1/4-20X5/8 GR5
HHCS 1/4-20X5/8 GR5
WASHER LOCK SPRING 1/4 PLT
WASHER LOCK SPRING 1/4 PLT
EL 1/4MNPT X 1/4FNPT POLYP
EL 1/4MNPT X 1/4FNPT POLYP
RAVEN 3-SECT BOOM VALVE
CR 1 1/2FNPT
GASKET 1 1/2 CAM-LOCK CP EPDM
GASKET 1 1/2 CAM-LOCK CP EPDM
CLAMP 2" BANJO FLANGE
CLAMP 2" BANJO FLANGE
RAVEN RMF-60 FLOWMETER
RAVEN RMF-60 FLOWMETER
RAVEN 1 1/2 POLY CONTROL VALVE
RAVEN 1 1/2 POLY CONTROL VALVE
EL 1 1/2 FLANGE X 1 1/2HB POLY
EL 1 1/2 FLANGE X 1 1/2HB POLY
CLAMP WRM DRV#36SS (1.81-2.75)
CLAMP WRM DRV#36SS (1.81-2.75)
HOSE 1 1/2 ID 150PSI EPDM
HOSE 1 1/2 ID 150PSI EPDM
HOSE 1 ID 200PSI EPDM
HOSE 1 ID 200PSI EPDM
RAVEN PRESS SENS 12' CABLE
RAVEN PRESS SENS 12' CABLE
RAVEN PRESS SENS 10' CABLE
RAVEN PRESS SENS 10' CABLE
RAVEN 10' 450 CONSOLE CABLE
RAVEN 10' 450 CONSOLE CABLE
RAVEN 12' 440 FLOW CABLE MANI
RAVEN 12' 440 FLOW CABLE MANI
PL 1 FLANGE POLY
PL 1 FLANGE POLY
- 95 -
407-613P
Table of Contents
Part Number Index
Hydraulic Pump
(Applies to NP 3000-1230 only)
31964
407-613P
- 96 -
06/08/16
Table of Contents
Part Number Index
Liquid Fertilizer
Hydraulic Pump
(Applies to NP 3000-1230 only)
Ref. Part No.
Part Description
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
dwg31964
407-759D
800-125C
800-208C
802-022C
803-014C
803-068C
804-013C
806-051C
811-023C
816-161C
829-107C
830-335C
830-345C
830-351C
830-368C
831-058C
Image No.
NP ACE PUMP MOUNT
CLAMP WRM DRV#28 SS(1.31-2.25)
CLAMP T-BOLT STRAP (1.81-2.06)
HHCS 3/8-16X1 1/2 GR5
NUT HEX 3/8-16 PLT
NUT HEX FLANGE 3/8-16 PLT
WASHER LOCK SPRING 3/8 PLT
U-BOLT 3/8-16 X 6 1/32 X 7
AD 1/2MNPT 3/4FORB
GASKET 1 1/2 CAM-LOCK CP EPDM
2" VALVE GASKET
CLAMP 2FP BANJO FLANGE
AD 2"FLANGE X 1 1/2 HB
CLAMP 2" BANJO FLANGE
EL 2FP FLANGE X 1 1/2HB POLY
PUMP, ACE CENTRIFIGAL HYD DRV
17.
18.
18.
990-079R
841-553C
841-554C
HOSE 1 1/2ID EPDM SUCTION HOSE
HH1/2 R2 112 3/4MORB 3/4MORB90
HH1/2 R2 080 3/4MORB 3/4MORB90
19.
548-001S
HG PAIR - BLACK MORB-FORB
20.
21.
22.
23.
24.
811-394C
841-229C
990-226R
407-511D
806-022C
CP 3/4FORB MALE QD POPPET TYPE
AD 1/8MNPT 3/16 HOSE BARB
HOSE 1/4 OD 3/16 ID - EVA
MOUNT HOSE AND 7 PIN HOLDER
U-BOLT 3/8-16 X 6 1/32 X 5 PLT
06/08/16
Comments
Revision
Refer to Hydraulic Pump Assembly for
breakdown
Used with Fertilizer Tank Option only
Used without Fertilizer Tank Option
only
Refer to Hydraulic Hose Grips for
breakdown
- 97 -
407-613P
Table of Contents
Hydraulic Pump Assembly
Part Number Index
(Applies to NP 3000-1230 only)
31965
407-613P
- 98 -
06/08/16
Table of Contents
Hydraulic Pump Assembly
Part Number Index
Liquid Fertilizer
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
1.
2.
3.
4.
5.
5.
6.
6.
7.
8.
9.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
dwg31965
BAC-53
41120
BAC-12-150-FLG
803-146C
BAC-24-HYD-SS
BAC-26-150-P
BAC-26-150-CI
BAC-7V
BAC-7SC
BAC-4-150
BAC-14-150-HYD
40950
40930
BAC-54
BAC-33
BAC-37
BAC-32
BAC-32-S
BACH-25
BAC-6-HYD-SS
S200
507-110A
41255
40160
RK-FMC-150
RK-BAC-75-HYD-L
BAC-78-8SAE
41448
BAC-80-8SAE
BAC-76-HYD
41875
829-131C
06/08/16
Part Description
Comments
Revision
Image No.
ACE PIPE PLUG
ACE 18 NPT PLUT SS
ACE VOLUTE 1-1/2NPT X 1-1/4NPT
NUT HEX 3/8-24 PLT
ACE 3/8" WASHER
ACE IMPELLER, VALOX, KEYWAY
ACE IMPELLER, CAST IRON KEYWAY
ACE MECHANICAL, VITON & 401060
ACE SILICON CARBIDE & 40160
ACE O-RING VOLUTE SEAL
ACE MOUNTING FRAME (200 SERIES
ACE 3/8X3/4 BOLT
ACE 3/8X3/4 BOLT SS OPTIONAL
ACE PUMP SLINGER
ACE PUMP INTERNAL SNAP RING
ACE PUMP SEALED BALL BEARING
ACE PUMP EXTERNAL SNAP RING
ACE SPACER
ACE 1/8"X1/8"X1/2" KEY
ACE SHAFT, 5/8 DIA, KW & TANG
ACE SEAL SPPRT SPCR (200SERIES
MOTOR, ACE HYD DRV UPDATE KIT
CAP SCREW, 5/16" N.C. x 3-3/4"
ACE O-RING SHAFT SEAL
ACE REPAIR KIT FMC-(150 SERIES
SEAL KIT FOR BAC-75-HYD-296
REV CK VALVE ASY FOR 831-058C
O-RING ORIFICE INSERT 831-058C
AD RESTRICTOR BODY 831-058C
ACE COUPLING FOR HYD MOTOR
O-RING, #8 SAE FITTING
FLOW LIMITER VALVE- ACE LS206N
- 99 -
407-613P
Table of Contents
Banjo Strainer Assembly (831-078C)
Part Number Index
(Applies to NP 3000-1230 only)
31954
407-613P
- 100 -
06/08/16
Table of Contents Part Number Index
Banjo Strainer Assembly (831-078C)
Liquid Fertilizer
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
2.
3.
4.
5.
6.
dwg31954
MLST150-H
LST1580
LST-1550
LST150-G
LST150-B
LSQ200-R
LSQ200-PL
06/08/16
Part Description
Image No.
HEAD FOR BANJO 831-078C
SCREEN FOR STRAINER 831-029C
BANJO SCREEN 50M
GASKET FOR 831-029C
BANJO 1 1/2 FLG T-STRAIN BOWL
BANJO GASKET/O-RING
PLUG FOR BANJO 831-078C
Comments
Revision
Used with 80 Mesh
Used with 50 Mesh
- 101 -
407-613P
Table of Contents
John-Blue Pump (831-059C)
Part Number Index
(Applies to NP 3000-1230 only)
31625
407-613P
- 102 -
06/08/16
Table of Contents
John-Blue Pump (831-059C)
Part Number Index
Liquid Fertilizer
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
dwg31625
115688
115606-91
115607-91
115627-01
115628-01
115979-01
115631-01
06/08/16
Part Description
Comments
Revision
Image No.
REPAIR KIT JB FOR 831-059C
SUCTION VALVE FOR JB 831-059C
DISCHGE VALVE JB FOR 831-059C
SETTING HUB
SETTING POINTER FOR JB 831-059
CDS JOHN-BLUE SLIDE RULE
JB SETTING WRENCH
- 103 -
407-613P
Table of Contents
Ball Valve Assembly (829-048C)
Part Number Index
(Applies to NP 3000-1230 only)
25494
407-613P
- 104 -
06/08/16
Table of Contents
Ball Valve Assembly (829-048C)
Part Number Index
Liquid Fertilizer
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
dwg25494
802-301C
804-075C
829-048C
06/08/16
Part Description
Comments
Revision
Image No.
HHCS 1/4-20X1/2 GR5
WASHER FLAT 1/4 USS PLT
VALVE - 1 1/2FNPT X 2FCL POLYP
- 105 -
407-613P
Table of Contents
Part Number Index
Decal Placement
(Applies to NP 3000-1230 only)
31960
407-613P
- 106 -
06/08/16
Table of Contents
Part Number Index
Decals
Decal Placement
(Applies to NP 3000-1230 only)
Ref. Part No.
1.
2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
dwg31960
818-719C
838-599C
818-587C
818-337C
818-590C
818-437C
838-161C
838-265C
838-267C
838-266C
838-380C
848-735C
838-482C
848-551C
818-323C
817-853C
803-255C
802-005C
803-020C
804-015C
118-652D
806-069C
407-468D
817-042C
848-736C
848-536C
06/08/16
Part Description
Comments
Revision
Image No.
DECAL CAUTION GENERAL INSTR
DECAL DANGER ELECTROCUTION HA
DECAL CAUTION OPERATIONAL MACH
DECAL WARNING 20 MPH TRANS SML
DECAL DANGER CRUSH TRCTR & 3PT
DECAL WARNING HIGH PRESSUR LRG
DECAL LOGO&GP F/STRIPE 4 X 24
DECAL REFLECTOR AMBER 1 1/2X9
DECAL REFLECTR DAYTIME 1 1/2X9
DECAL REFLECTOR RED 1 1/2X9
DECAL CAUTION TRANSP. LOCK
DECAL NP-3000
DECAL GP PLANTING COMPONENTS
DECAL WARNING TOWING
DECAL AG CHEMICALS DANGER
MANUAL PAK 2 1/4 THK
NUT HEX NYLOCK 1/4-20
HHCS 1/4-20X1 GR5
NUT HEX 1/2-13 PLT
WASHER LOCK SPRING 1/2 PLT
MANUAL PAK MOUNT
U-BOLT 1/2-13 X 4 1/32 X 7 1/4
DECAL MOUNT
MINI END WHEEL PRESS WHEEL
DECAL APPLICATOR CAUTION LIST
DECAL NUTRI-PRO
- 107 -
407-613P
Table of Contents
Part Number Index
Part Number Index
The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.
Part Number
Page
019-0159-245 ............59, 63, 67, 71
063-0171-666 ............60, 64, 68, 72
063-0172-977 ............59, 63, 67, 71
063-0172-978 ............59, 63, 67, 71
063-0173-030 ............64, 72
063-0173-314 ............59, 63, 67, 71
107-0171-275 ............60, 64
107-0171-276 ............59, 63
1132-10 .....................53
115518-01 .................81
115520-01 .................81
115521-01 .................81
115525-01 .................81
115526-91 .................81
115527-01 .................81
115529-01 .................81
115530-01 .................81
115531-01 .................81
115606-91 .................103
115607-91 .................103
115627-01 .................103
115628-01 .................103
115631-01 .................85, 103
115688 ......................103
115979-01 .................103
116084-01 .................81
118-652D ...................107
120-188D ...................87
120-269S ...................87
120-290D ...................87
121-166D ...................87
136-016D ...................87
136-126D ...................87
14705581 ..................23, 25, 27
14705582 ..................23, 25, 27
149-223H ...................37
149-553D ...................23, 25, 27
149-558D ...................37
149-559D ...................37
149-584D ...................35, 37
151-274D ...................23, 25, 27
153-053D ...................87
160-318H ...................31
160-628D ...................21
160-629D ...................21
160-630D ...................21
161-133H ...................31, 33
161-134K ...................31, 33
161-231D ...................31, 33
188-006V ...................87
188-007V ...................35
196-142H ...................31, 33
196-274K ...................31, 33
196-288H ...................9
196-430D ...................41, 43
196-654D ...................31, 33
1M7016-ADI ..............49
1M7021-ADI ..............47
200-001D ...................37
200-039V ...................37
204-026D ...................37
204-198H ...................35, 37
204-328D ...................75
204-379S ...................37
204-434H ...................37
204-664H ...................37
204-687H ...................37
204-688H ...................37
207-001D ...................35
207-002D ...................35
407-613P
Part Number
Page
207-004D ...................35
207-005D ...................35
207-009S ...................35
207-011D ...................35
207-012K ...................35
207-013D ...................35
207-013K ...................35
207-247H ...................35
207-248H ...................35
207-250H ...................35
219-0000-027 ............68, 72
219-0000-076 ............60, 64, 68, 72
249-002D ...................37
249-003D ...................37
266-012D ...................31, 33
266-020D ...................31, 33
2A0014 ......................49
2A0018 ......................47
2A0024 ......................47, 49
2A0134 ......................31, 33, 47, 49
2M4418 .....................49
2S6570 ......................47
333-0002-004 ............59, 63, 67, 71
333-0002-011 ............59, 63, 67, 71
333-0003-005 ............67, 71
333-0003-012 ............60, 64, 68, 72
333-0003-019 ............60, 64, 68, 72
333-0003-020 ............60, 64, 68, 72
333-0004-001 ............59, 63, 68, 71
333-0004-003 ............67, 71
333-0004-005 ............59, 63, 67, 71
333-0004-009 ............59, 63, 68, 72
333-0004-029 ............60, 64, 68, 72
333-0005-005 ............60, 64, 68, 72
333-0005-006 ............60, 64, 68, 72
333-0005-009 ............59, 63
333-0005-010 ............59, 63, 67, 71
333-0006-004 ............60, 64, 68, 72
333-0006-005 ............67, 71
333-0008-002 ............59, 63, 68, 72
333-0008-015 ............60, 63, 68, 72
333-0008-016 ............59, 63, 67, 71
333-0008-029 ............59, 63, 67, 68,
71, 72
333-0008-031 ............59, 63, 67, 71
333-0008-033 ............60, 64, 67, 71
333-0008-034 ............59, 63, 67, 71
333-0008-038 ............59, 60, 63, 64,
67, 71
333-0008-042 ............67, 68, 71, 72
333-0008-044 ............60, 64, 68, 72
333-0008-471 ............60, 64, 68, 72
333-0009-090 ............60, 64, 68, 72
333-9000-025 ............59, 63, 67, 71
334-0001-012 ............59, 63, 67, 71
334-0002-005 ............60, 64, 68, 72
343080 ......................11
3R1412 ......................49
3R5412 ......................47
40160 ........................99
402-172H ...................31, 33
404-027D ...................35
405-031D ...................75
406-011D ...................25, 27
407-227S ...................87
407-229H ...................87
407-273H ...................17
407-277H ...................31, 33
407-281H ...................31, 33
407-283H ...................87
Part Number
407-292H
407-293H
407-297H
407-304H
407-327D
407-328H
407-329H
407-331H
407-333D
407-341L
407-347L
407-348L
407-350L
407-351L
407-373S
407-408D
407-426D
407-427D
407-461D
407-462D
407-464D
407-466D
407-468D
407-471S
407-473D
407-477L
407-508D
407-511D
407-513D
407-514D
407-517D
407-519D
407-576H
407-577H
407-578H
407-579H
407-580H
407-581H
407-582H
407-583H
407-584H
407-585H
407-594S
407-611D
407-613D
407-618S
407-619H
407-620H
407-626D
407-638H
407-688D
407-689D
407-690D
407-691D
407-692D
407-717D
407-720D
407-721D
407-721H
407-725D
407-726D
407-743D
407-744H
407-746D
407-747D
407-748D
407-750H
407-759D
407-764H
407-766D
- 108 -
Page
...................31
...................31, 33
...................87
...................17
...................87
...................9
...................87
...................9
...................85, 87
...................57
...................59, 63, 67, 71
...................59, 63, 67, 71
...................59, 63, 67, 71
...................59, 63, 67, 71
...................93
...................87
...................87
...................87
...................13
...................31, 33
...................83
...................59, 63, 67, 71, 79
...................107
...................13
...................87
...................57
...................59, 63, 67, 71
...................97
...................95
...................67, 71
...................93
...................93
...................7
...................7, 9, 15
...................9
...................85
...................29
...................7
...................13, 15
...................7
...................29
...................29
...................11
...................57
...................13
...................17
...................17
...................17, 19
...................23
...................89
...................23, 25, 27
...................57
...................93
...................93
...................13
...................29
...................45, 89
...................23, 25, 27
...................17
...................23, 25, 27
...................23, 25, 27
...................93
...................33
...................45
...................45
...................45
...................15
...................97
...................15
...................9
Part Number
Page
407-767D ...................9
407-774D ...................27
407-802L ...................59, 63, 67, 71
407-803L ...................59, 63, 67, 71
407-804A ...................13
407-884D ...................25
407-888D ...................15
407-991D ...................15, 21
407-992S ...................87
40930 ........................99
40950 ........................99
41120 ........................99
41255 ........................99
41448 ........................99
417-0001-008 ............59, 63, 68, 71, 72
417-0001-009 ............59, 63
417-095D ...................64
417-096D ...................64, 72
417-096H ...................75
417-097D ...................72
417-098H ...................75
417-099H ...................75
417-100H ...................75
417-104D ...................31, 33
417-107H ...................75
417-108H ...................75
417-109H ...................75
417-110H ...................75
417-111H ...................75
417-112H ...................75
417-116H ...................75
417-119S ...................75
417-120D ...................75
417-121D ...................75
417-127D ...................75
417-171D ...................75
417-172D ...................75
417-174D ...................75
417-318H ...................19
417-390H ...................19
417-410H ...................13
417-420S ...................19
417-432H ...................33
417-638D ...................75
417-639D ...................76
418-0000-001 ............59, 63, 67, 71
41875 ........................99
435-3003-030 ............59, 63, 68, 72
4M4108 .....................49
4M6108 .....................47
502-060D ...................89
502-068D ...................13, 15, 23, 25,
27, 39, 41, 43, 45
502-174D ...................89
507-034V ...................89
507-039D ...................89
507-040D ...................89
507-110A ...................99
5070 ..........................55
5075 ..........................55
5242 ..........................53
548-001S ...................97
548-002S ...................43
596-065K ...................29
596-146S ...................29
596-147H ...................29
596-177D ...................31, 33
596-230D ...................29
599-011H ...................11
5M4118 .....................49
06/08/16
Table of Contents
Part Number Index
Part Number
Page
5M6132 .....................47
6R1164-ADI ...............49
6R5162-ADI ...............47
7M4318 .....................49
7M6332 .....................47
800-001C ...................9, 15, 31, 33, 37,
87
800-005C ...................75
800-038C ...................87
800-052C ...................23, 25, 27
800-054C ...................75
800-064C ...................13, 15
800-085C ...................75
800-123C ...................93, 95
800-125C ...................91, 97
800-126C ...................83
800-127C ...................60, 64, 68, 72, 76
800-130C ...................23, 25, 27
800-164C ...................35, 37, 75
800-177C ...................37
800-208C ...................97
800-211C ...................37
800-259C ...................89, 95
800-390C ...................93
800-400C ...................60, 64, 68, 72, 75
800-449C ...................23, 25, 27
800REKIT ..................17
801-071C ...................89
801-073C ...................23, 25, 27
801-081C ...................23, 27
801-083C ...................37, 75
801-167C ...................35
802-004C ...................23, 25, 27
802-005C ...................23, 25, 27, 107
802-007C ...................39, 41, 43, 83
802-010C ...................64, 72
802-012C ...................45
802-014C ...................23, 25, 27
802-017C ...................13, 15, 45
802-022C ...................72, 85, 97
802-023C ...................47, 49
802-034C ...................31, 33, 45, 89
802-039C ...................25
802-041C ...................85, 87
802-048C ...................87
802-055C ...................9, 29
802-064C ...................29
802-065C ...................31, 33
802-067C ...................31, 33
802-069C ...................15
802-074C ...................17, 19
802-078C ...................35, 95
802-079C ...................87
802-082C ...................37, 59, 63, 67,
71, 79, 87
802-086C ...................29
802-091C ...................21, 57, 59, 63,
67, 71, 75
802-095C ...................75
802-096C ...................15, 17
802-104C ...................31, 33
802-106C ...................87
802-110C ...................13
802-128C ...................17
802-149C ...................35
802-155C ...................35
802-159C ...................89
802-160C ...................75
802-167C ...................27
802-169C ...................17, 19
802-184C ...................35
06/08/16
Part Number
802-214C
802-216C
802-226C
802-282C
802-301C
802-312C
802-331C
802-424C
802-469C
802-544C
802-550C
802-551C
802-673C
802-712C
802-718C
802-728C
802-845C
803-006C
803-007C
803-008C
803-013C
803-014C
803-019C
803-020C
803-021C
803-023C
803-024C
803-026C
803-027C
803-029C
803-031C
803-032C
803-034C
803-036C
803-037C
803-038C
803-048C
803-065C
803-068C
803-086C
803-146C
803-147C
803-169C
803-177C
803-193C
803-195C
803-200C
803-210C
803-230C
803-234C
803-255C
803-316C
803-367C
803-383C
804-006C
804-007C
804-009C
804-010C
804-011C
804-012C
Part Number Index
(continued)
Page
...................37, 75
...................45
...................15, 21
...................87
...................105
...................13
...................87
...................11
...................31, 33
...................15
...................87
...................45
...................29
...................21
...................37
...................31, 33
...................29
...................23, 25, 27, 45,
60, 64
...................93
...................45, 64, 72, 89
...................93
...................13, 23, 25, 27,
45, 72, 97
...................21
...................9, 15, 17, 21, 23,
25, 27, 37, 45,
57, 59, 63, 67,
71, 75, 79, 83,
87, 89, 95, 107
...................9, 13, 15, 17, 23,
29, 35, 37, 85
...................37, 75
...................75
...................29
...................7, 13, 19, 31, 33,
75
...................37
...................13, 15, 17, 19,
31, 33
...................31, 33
...................15, 31, 33
...................87
...................75
...................17, 19
...................31, 33, 37, 75
...................23, 25, 27
...................35, 97
...................85
...................99
...................11, 25
...................85, 87
...................87
...................37, 87
...................89
...................29
...................29, 31, 33
...................35
...................47, 49
...................25, 107
...................21
...................15
...................87
...................23, 25, 27, 45,
60, 64, 95
...................60, 64
...................39, 41, 43, 45,
64, 72, 83, 89
...................64, 72
...................85
...................72
Part Number
Page
804-013C ...................13, 15, 23, 25,
27, 45, 72, 87,
89, 93, 97
804-015C ...................9, 15, 17, 21, 23,
25, 27, 31, 33,
37, 45, 57, 59,
63, 67, 71, 75,
79, 83, 87, 89,
95, 107
804-016C ...................17, 21, 57, 59,
63, 67, 71
804-022C ...................9, 13, 15, 17, 23,
29, 35, 37, 85
804-023C ...................7, 13, 19, 29, 31,
33, 75
804-027C ...................13, 15, 17, 19,
31, 33
804-028C ...................9, 31, 33
804-029C ...................17, 31, 33
804-030C ...................15, 31, 33
804-033C ...................81
804-036C ...................45, 89
804-039C ...................9
804-041C ...................29
804-050C ...................23, 25, 27
804-055C ...................37
804-061C ...................87
804-075C ...................105
804-099C ...................35
804-102C ...................15, 31, 33
804-113C ...................37, 85, 87
804-156C ...................37, 75
804-165C ...................37
804-192C ...................75
805-001C ...................31, 33
805-010C ...................89
805-017C ...................37
805-027C ...................31, 33
805-043C ...................35, 37, 75
805-058C ...................7
805-088C ...................9
805-091C ...................75
805-100C ...................15
805-105C ...................9
805-109C ...................75, 87
805-124C ...................31, 33, 47, 49
805-127C ...................87
805-168C ...................7
805-180C ...................87
805-195C ...................29
805-240C ...................19, 85, 87
805-249C ...................9, 75
805-331C ...................37
805-355C ...................29
805-412C ...................9
805-502C ...................19
806-016C ...................13, 17, 29, 35,
37, 85
806-022C ...................23, 25, 27, 45,
93, 97
806-034C ...................59, 63, 67, 71,
79, 95
806-039C ...................13, 15
806-051C ...................97
806-056C ...................23, 25, 27
806-060C ...................9, 57
806-067C ...................57
806-069C ...................107
806-070C ...................83
806-116C ...................13, 23
806-123C ...................75
- 109 -
Part Number
806-128C
806-147C
806-152C
806-192C
806-221C
807-137C
807-143C
807-159C
807-310C
807-327C
808-062C
808-147C
808-262C
810-015C
810-024C
810-060C
810-297C
810-301C
810-303C
810-345C
810-432C
810-442C
810-487C
810-532C
810-669C
810-723C
811-023C
811-063C
811-073C
811-077C
811-078C
811-079C
811-080C
811-088C
811-148C
811-150C
811-216C
811-324C
811-331C
811-340C
811-394C
811-451C
811-584C
811-677C
811-715C
811-785C
811-807C
811-826C
811-827C
811-830C
811-834C
811-913C
811-914C
811-915C
811-916C
811-917C
811-918C
811-919C
812-442C
814-207C
814-209C
814-210C
814-219C
814-254C
815-066C
816-009C
816-144C
816-161C
816-306C
816-467C
816-510C
Page
...................7, 19
...................25
...................93
...................64, 72
...................59, 63, 67, 71
...................35
...................31, 33
...................87
...................75
...................75
...................85
...................85
...................87
...................49
...................39, 43
...................47
...................41, 43
...................41, 43, 45
...................55
...................43, 45
...................43, 45
...................31, 33
...................9, 41, 43
...................43, 45
...................43, 45
...................31, 33, 39, 43
...................97
...................39, 41, 43, 45
...................41, 43, 45
...................41, 43
...................39, 43
...................39, 43
...................43, 45
...................41, 43, 45
...................39, 43
...................43, 45
...................43, 45
...................41, 43, 45
...................43, 45
...................41, 43
...................39, 43, 97
...................43
...................43, 45
...................43, 45
...................39, 43
...................39, 43
...................41, 43
...................51
...................51
...................39, 43
...................39, 43
...................51
...................51
...................51
...................51
...................51
...................51
...................51
...................87
...................31, 33
...................31, 33
...................29, 31, 33
...................29
...................29
...................29, 31, 33
...................37
...................89
...................89, 91, 95, 97
...................87
...................95
...................76
407-613P
Table of Contents
Part Number Index
Part Number
816-813C
817-042C
817-084C
817-406C
817-513C
817-546C
817-853C
817-863C
817-993C
818-055C
818-323C
818-337C
818-344C
818-398C
818-437C
818-587C
818-590C
818-719C
818-860C
820-074C
820-180C
820-521C
822-020C
822-021C
822-119C
822-141C
822-170C
822-175C
822-215C
822-240C
823-207C
823-208C
823-212C
823-217C
823-218C
823-222C
823-236C
823-237C
828-046C
829-001C
829-048C
829-089C
829-104C
829-105C
829-107C
829-126C
829-131C
829-322C
830-024C
830-028C
830-034C
830-045C
830-047C
830-052C
830-061C
830-071C
830-078C
830-085C
830-094C
830-121C
830-143C
830-155C
830-159C
830-161C
830-186C
830-192C
830-215C
830-236C
830-254C
830-279C
830-324C
Page
...................31, 33
...................107
...................35
...................85, 87
...................37, 75
...................11
...................107
...................83
...................75
...................23, 25, 27
...................11, 87, 107
...................107
...................89
...................29
...................107
...................107
...................107
...................107
...................85, 87
...................37
...................37
...................75
...................37, 87
...................37
...................87
...................29, 31, 33
...................75
...................87
...................75
...................87
...................95
...................95
...................95
...................95
...................95
...................95
...................95
...................95
...................37
...................83
...................89, 105
...................93
...................89
...................89
...................89, 97
...................89, 91
...................99
...................59, 63, 67, 71
...................11, 89
...................93
...................93
...................89
...................95
...................89, 91
...................93
...................93
...................83
...................93
...................89
...................89
...................83
...................89
...................83
...................89
...................89
...................89
...................89
...................89, 95
...................89
...................89
...................89, 91
407-613P
Part Number
Part Number Index
(continued)
Page
830-325C ...................91, 95
830-327C ...................95
830-328C ...................95
830-329C ...................91
830-335C ...................97
830-345C ...................89, 91, 97
830-351C ...................89, 91, 95, 97
830-368C ...................97
830-376C ...................95
830-387C ...................89
830-406C ...................37, 59, 63, 67, 71
830-407C ...................59, 63, 67, 71
830-408C ...................59, 64, 67
830-410C ...................59, 63, 67, 71
830-411C ...................59, 63, 67, 71
830-412C ...................59, 63
830-437C ...................63, 71
830-439C ...................72
830-442C ...................64, 72
831-058C ...................97
831-059C ...................85
831-078C ...................89
831-079C ...................59, 67, 81
831-080C ...................59, 63, 67, 71, 81
831-100C ...................64, 72
831-103C ...................81
832-042C ...................93
832-051C ...................93
833-492C ...................23, 25, 27
833-551C ...................23, 25, 27
838-092C ...................31, 33
838-161C ...................107
838-265C ...................87, 107
838-266C ...................107
838-267C ...................107
838-380C ...................31, 33, 107
838-482C ...................107
838-599C ...................107
841-229C ...................97
841-454C ...................41, 43
841-508C ...................39, 43
841-540C ...................51
841-541C ...................51
841-542C ...................51
841-543C ...................51
841-551C ...................39, 43
841-553C ...................97
841-554C ...................97
842-276C ...................76
848-536C ...................107
848-539C ...................83
848-551C ...................107
848-555C ...................89
848-735C ...................107
848-736C ...................107
85020040 ..................55
890-005C ...................9, 13, 15, 31, 33,
75
890-011C ...................9
890-193C ...................15
890-389C ...................37
890-409C ...................59, 63, 67, 71
890-466C ...................35
890-888C ...................29
890-924C ...................23, 25, 27
891-183C ...................23, 25, 27
891-184C ...................23, 25, 27
891-195C ...................59, 63, 67, 71
891-196C ...................59, 63
891-197C ...................67, 71
891-198C ...................17
Part Number
Page
891-199C ...................59, 63, 67, 71, 79
891-200C ...................59, 63, 67, 71, 79
891-201C ...................59, 63, 67, 71, 79
891-202C ...................59, 63, 67, 71, 79
891-203C ...................59, 63, 67, 71, 79
891-452C ...................19
990-079R ...................97
990-080R ...................83, 89, 93
990-082R ...................93, 95
990-181R ...................89, 91, 95
990-226R ...................97
990-259R ...................59, 63, 67, 71, 75
990-261R ...................60, 64, 68, 72, 75
BAC-12-150-FLG .......99
BAC-14-150-HYD ......99
BAC-24-HYD-SS .......99
BAC-26-150-CI ..........99
BAC-26-150-P ...........99
BAC-32 ......................99
BAC-32-S ..................99
BAC-33 ......................99
BAC-37 ......................99
BAC-4-150 .................99
BAC-53 ......................99
BAC-54 ......................99
BAC-6-HYD-SS .........99
BAC-76-HYD .............99
BAC-78-8SAE ............99
BAC-7SC ...................99
BAC-7V ......................99
BAC-80-8SAE ............99
BACH-25 ...................99
CP2-10 ......................55
CPI-10V .....................53
dwg 34877 .................75
dwg18804 ..................55
dwg25494 ..................105
dwg27178 ..................53
dwg31045 ..................31
dwg31079 ..................87
dwg31556 ..................59
dwg31558 ..................67
dwg31568 ..................57
dwg31573 ..................83
dwg31596 ..................47
dwg31613 ..................81
dwg31625 ..................103
dwg31842 ..................51
dwg31844 ..................7
dwg31845 ..................9
dwg31846 ..................23
dwg31887 ..................17
dwg31921 ..................29
dwg31924 ..................35
dwg31925 ..................37
dwg31926 ..................39
dwg31927 ..................41
dwg31931 ..................45
dwg31939 ..................49
dwg31943 ..................11
dwg31944 ..................43
dwg31946 ..................85
dwg31951 ..................89
dwg31952 ..................91
dwg31954 ..................101
dwg31958 ..................93
dwg31960 ..................107
dwg31963 ..................95
dwg31964 ..................97
dwg31965 ..................99
dwg32091 ..................13
- 110 -
Part Number
Page
dwg32180 ..................27
dwg32338 ..................21
dwg32816 ..................33
dwg32817 ..................25
dwg32818 ..................15
dwg34636 ..................63
dwg34639 ..................71
dwg34871 ..................79
dwg36408 ..................19
LSQ200-PL ................101
LSQ200-R .................101
LST-1550 ...................101
LST150-B ..................101
LST150-G ..................101
LST1580 ....................101
MLST150-H ...............101
NFC-10V-K ................53
PRPIL-10-K-25 ..........55
RK-BAC-75-HYD-L 99
...................................
RK-FMC-150 .............99
S200 ..........................99
SK13001 ....................17
SK16003 ....................17
SK17006 ....................17
06/08/16
Table of Contents
Part Number Index
This Page Intentionally Left Blank
06/08/16
- 111 -
407-613P
Great Plains Mfg., Inc.
1525 E. North Street
Salina, Kansas 67401 USA
www.greatplainsmfg.com

Similar documents

TAbLe of conTenTs

TAbLe of conTenTs Table of Contents Anhydrous Ammonia

More information

Parts Manual - Great Plains Manufacturing

Parts Manual - Great Plains Manufacturing © Copyright 2015 All rights reserved Printed 09/03/15 Great Plains Manufacturing, Inc. provides this publication “as is” without warranty of any kind, either expressed or implied. While every preca...

More information

Parts Manual - Great Plains Manufacturing

Parts Manual - Great Plains Manufacturing Fold And Marker Hydraulics (YP1225) (S/N A1153K-)..............................................................176 Fold And Marker Hydraulics (YP1225) (S/N A1154K+)....................................

More information